JINMA SERIES WHEELED TRACTOR PARTS CATALOGUE
(180/1842200204/250254)



Explanation

( Huanghai JINMA- 200/204/250/254 Wheeled Tractor  Parts Cataloguc ) is  complied
according to the drawing of new  serial  products we  are developing  and
manufacturing  at present . It serves as a  guide to help  our  users  understand  the
construction and the relation of assembly. :

Every drawing in  cataloguc is appended  with specific parts form  including
different Part No.,Part Name in Chinesc and English and Quantity.

As nations and rcgions have different requests of use and improvement  of
product is bound to be made from time to time drawings may not fully conform

I

to the

pae]

ctual parts supplied , please carc for it . If here are some ecrrors in this

cataloguc , we  will modify, pleasc refer to the new edition.

MAHINDRACN YUEDA (YANCHENG) TRACTOR CO.LTD



P IREI+ I IRE A AR JRITED

F W4 T -200/204/250/254 B R BRI B HARR
Parts List of Huanghai JINMA-200/204/250/254 Wheel Tractor

2WD&4WD and Dual Stage Clutch(Creeper)

BB % ” N Hl # Model iRz
Ser.No. 200 | 204 | 250 | 254 | Page

1 RENHLERL AL B Engine Control Mechanism J v J N 1

2 B e B BB L R R Clutch Assy (8 ") J J o) J 5

3 B AT & Front Axle d J 9

4 HRILA R Front Axle il J 16
5 SHGE:90Yo Directive Wheel J J 20
6 (UL eIk gnss Front Driving Wheel . 4 22
7 EVEIE 0y Driving Wheel v v v v 24
8 ARG UK Pendulum drawbar v ¥ v J 26
9 2P A 3 Ak Drive Gearbox Cover v v v v 28
10 FEEA BN ONaE 2 BKO Drive Gearbox (Double speed 2WD) v J 31
11 R B (UG 4 BX) Drive Gearbox (Double speed 4WD) J d 42
12 TEATRY B2 TK) Creeper(2 WD) ] s 53
13 JEATRS B a4 B) Crecper(4 WD) d ¥ 57
14 S BAE R Transfer Case For Front Drive o 7 61
15 Hl 5 4% R BLA B D) Brake and Operation Mechanism (Djsc ) J J 65
16 il B 28 B BB B S (B =) Brake and Operation Mechanism (Shoe) J ) 69
17 R Seat v v v v 72
18 BB Protective Structure | v J v J 75
19 AN Protective Structure Il J J J J 78




rF 9 #l. & Model

Ser:No. & = e 200 | 204 | 250
20 REHLESE, NEMNTELE | Heod. Panel and Bracket N A )
21 AEE . PR E Water tank, Alr cleaner and Brackei 7 J J ‘
22 | ZEETERER AR Mud Shield znd Step YR DI
23 HBRE N Fleetrical Sysiem Assy ' J i o o ;
24 THARBREESR) Tool Bex {option) v v J |
25 y ik Sy Fuel Tank A J :
26 WA BT B S G B | Mydraulic Stecring and Pipe(ZWD) v d
27 WA LR THE B LN B) | Hydraalic Steering and Pipe(4 WD) ¥ J
28 HETHEE SOOI A D | ilydraulic Power Lift J | J | J | o
29 AEHF N 1 Suspension Mechanism 1 +f N J 4
30 AEENIA B I Suspension Mechanism [T o A o

31 APTREE R Valve vl Ly




B AR A E AR
Engine Control Mechanism
1



KA HLBHHLH R

Engine Control Mechanism

F 9 R £<2 ' |
Ser.No. Part No # L et Bt (QTY)
1 GB/T882 Hidh B5SX20 Axis pin B5x20 6
3 160.20.101 %238 Yoke 5
3 GB/T97.1 g5 Washer 5 5
4 GB/T91 #2X16 Pin 2x16 12
5 GB/T6170 $RE M6 Nut M6 4
6 400.20.025A $E K 2R 1 Shut- down pull rod i
7 184.20.029 w1 IRk B Rod 1
8 | 160.20.102 L& Left arm 1
9 GB/T879 B53%20 Pin 3%20 3
10 184.20.028 $EL K KA £ TR (MIS) Shut- down pull rod handle 1
11 GB/T6170 $AE M5 Nut M5 4
12 GB/T 91 7 2X20 Pin 2x20 1
13 | 184.20.160 TS Link pin 1
14 | 160.20.110 3953 Ferrodo 1
15 | GB/T97.1 #Hp 10 Washer 10 3
16 | 160.20.109 ECEE Driving disc 1
17 | GB/T 5783 BRR M6 X 20 Bolt M6x20 1
18 GB/T97.1 #H 6 Washer 6 6
19 | 160.20.108 SEFHIMEGS Spring 1




L RN BB NLH R

Cont.Engine Control Mechanism

FoEl Ry

i (QTY)

Ser.No. Part No g # % st
20 | GB/T5783 BRUEE M10X25 Bolt M10x25
21 GB/TS3 B 10 Washer 10
22 | GB/T6170 B4 RE M10 Nut 10
23 | 184.20.104-1 AT TR AR Support plate
24 | 184.20.012-1 el haft
25 | 160.20.113 BTER Sector arm
26 | 254.20.013-1 T TR AT A Rod

27 160.20.107
28 180.20.106
29 GB/T93

30 GB/T6170
31 254.20.014
32 184.20.201
33 184.20.022
34 184.20.205

33 GB/T889

36 184.20.020
37 184.20.030-A
38 GB/T93

39 GB/T818

L9203

T TR
#p o8

BRAE M12
Tl T FREaH
s 1 REAF (1 340)
BB
PRETAY

BRE M8
PR A
Sl 4
#p 5

BT M5 X 12

Spring seat

Hand throttle arm
Washer 8

Nut M12

Hand handle

Foot throttle rod(L.340)
Sector arm rod
Pin

Nut M8

Pull rod

Foot thotlle handle
Washer5

Serew M5x12

hN»—AHNH)—HHQHHHHH)—AHNNN




B R HIERGALA R

Cont.Engine Control Mechanism

oY R 5 p
Ser.No. Part No

40 | 184.20.163 15

41 | 184.20.165 b KBRS S

42 | 254.20.012B TG

43 | 180.20.014 TR SRR

Fi

Hand throtile

Lower support




B e BABYMM S K (K AT RRAEA)
Clutch Assy (Rong Cheng 8” )
' 5



PO BRI BRI B H)

Clutch Assy
¥ 5 A = % Name S
Ser.No. Part No (QTY)
4 FT250.21B.117 A B4 BIATAT Main Release lever 3
2 300.21.144 s Axis pin 3
3 FT250.21B.114 i%"#’hzﬂﬁ?ﬂ' Main Push rod 3
4 FT250.21B.118 EI B4 2oy BOAT AT Pressure Release lever 3
5 250.21.122 %&A{%/}[:H% y I8 3‘1“ v i Spring 6
6 |300.21.145 KA | Long Pin 6
7 GB/T91 | B 3.2X20 Pin 3.2X20 13
8 GB/T848 H#i 10-Zn.D Washer 10-Zn.D 13
9 250.21.130 B Cover 1
10 250.21.129 LR S REERET Main Adjusting Bolt 3
11 GB/T6173 | BERE MI10X1 | Nut M10x1 3
12 250.21.126 : = R Fr AR AT Main pressure plate 1
13 | YT250.21.017 | A RS R | Main clutch disc assy 1
14 FT250.21B.105 oy | Spring 1
15 300.21.149 BRI | Nut 3
16 GB/T6171 B F M8X1-Zn.D Nut M8X1-Zn.D 3
17 FT400.21B.104 B B0 #PAT Pressure Pull rod 3
18 FT250.21B.112 " Rl RS Ay A IR Pressure plate 1
19 YT250.21.014 BB A AT R Pressure clutch disc assy 1
20 GB/T278 BEIEA 6203-Z Bearing 6203-Z 1
21 | GB/TS879 8 8X32 | Pin 8x32 2
22 184.218.132 B Bl S Fork shaft 1
|




Cont.Clutch

5 ) R ) B gk it o40 ot

Ser.No. Part No : : (QTY)
23 160.21.109 43 P AR B Spring 1
24 184.218.108-1 RA AR Fork 1
25 184 11.218.127-A 4) B RlAR B Bearing scat 1
26 D18-360111 ik 360111 Bearing 360111 |
27 GB/T894.1 i1 34 Circlip 34 1
28 GB3452.1 O KA B 19%2.65 O-ring 19%2.65 2

29 18411.218.109 TR EREah Clutch shaft 1
30 GB/T276 BBk 6207 Rolling bearing 6207 1
31 GB/T894.1 £1H4 35 Circlip 35 2
32 GB/T893.1 4 62 Circlip 62 1
33 GB/T276 BBl 6007 Rolling bearing 6007 1
34 GB/T9877.1 TEs: Al B IE 3 3 Bl FB35%55%12 Oil seal 1
35 184.218.106 A Ak B AR R Gasket 1
36 18411.218.107-A 3 A R S B Support 1
37 GB/T 93 #p 8 Washer 8 4
38 GB/T 5783 gk M8X18 Bolt M8x18 4
39 GR/T879 8 5%32 Pin 5x32 1
40 GB/T879 44 8+32 Pin 8x32 1
41 GB/T91 £ 2.5*20 pin 2.5%20 2
42 GB/T97.1 #4410 Washer10 1
43 GB/T6170 B BE M10 Nut M10 1




BRI A AR R

Cont.Clutch

F 5 f 5 # Fiis Name R

Ser.No. Part No (QTY)
44 184]1.215.102 B AT Push rod 1
45 GB/T882 B4l B8*30 Axis pin B10x30 i
46 160.21.107 B B HEAT IS Fork ' 1
47 GB/T97.1 Hup 8 Washer 8 1
48 160.21.105-2 [ St Sy Spring 1
49 254YZ.218.011-3 B S EHUE O Pedal of clutch 1
50 GB/T1152 THAR M10*1 Grease M10x1 1
51 250.37.315A AT R Fei4 1
52 254.218.101 BaHr R Release Arm 1
53 184.218.105 TBATRY EFise 1




DO 38
Front Axle
9



Wi BB ik A

Front Axle

5 R 5 P - ¥t (QTY)

Ser.No. Part No 204 254
1 GB/T119 % B8x20 Pin B§x20 12 12
2 184.31.110 Uik Ei0a Gasket g e g
3 GB/T93 Hp 10 Washer 10 78 78
4 GB/T5783 B M10x30 Bolt M10x30 38 38
5 184.31.190-1 yapUti A Right link arm 1 1
6 GB/T1152 AR M10x1 Grease M10x1 8 8
7 GB/T5783 B M10x25 Bolt M10x25 12 12
8 184.31.161 I A Bush 2 2
9 184.31.117 SCRE B Washer 2 2
10 | 184.31.116 SCAhRR S Adjusting shim e e
11 GB3452.1 O B A S 34.5%3.55 O-ring 34.5%3.55 3 2
12 | GB/T276 Bl 6010 Rolling bearing 6010 2 3
13 184.31.114 R Upper bearing cover 2 2
14 | 184.31.115 H ) A B B A 4 Driven gear 2 2
15 | 184.31.113 LERSE RS Gasket 2 2
16 | GB/T276 & 6207 Rolling bearing 6207 2 2
17 | 184.31.119 i) t3h E ks Driving gear ;! 2
18 | 184.31.112 SR Standing shaft housing 2 2
19 | 184.31.111-1 VA Standing shaft 2 2
20 | 184.31.102-1 KR B e Driving gear 2 2

10




. T IK BB R

Cont.Front Axle

5 = R 5 % % Nime i (QTY)

Ser.No. Part No 204 254
21 184.31.108 EHIH Felt washer 2 2
22 | GB/T9877.1 e B s 35 i FBS0X72%7 0il seal FBSOXT2X7 4 4
23 | GB/T9877.1 TS R T 1 B FBS0x72x12 0il seal FB50X72X12 4 4
24 | 184.31.150 $7IR; BT AL LS Bush | 2 2
25 | GB/T301 HE S8l 51106 Pushing bearing 51106 2 5)
26 | 184.31.104-1 U it Driving shaft 2 2
27 GB/T93 #Hil 12 Washer 12 46 46
28 | GB/T5783 PR M12x30 Bolt M12x30 24 24
29 | GB/T899 P EE AM10-M10x1.25%28 Stud AM10-M10x1,25x28 36 36
30 184.31.107 I A o Driving shaft cover 2 2
31 | 184.31.109 W )T Gasket T e
32 GB/T276 Br#izk NUP307E Bearing NUP307E 2 2
33 | 184.31.105 bt 2 Al 24 ] Washer B LSS
34 184.31.106 I Al ] s Pl Driving shaft washer 4 4
35 | 184.31.103 AR5 Driven gear 2 2
36 | GB/T276 B A& NUP206E Bearing NUP206E 2 )
37 | 184YZ.31.151 eIy sedA Left side housing 1 1
38 | GB3452.1 O JE# B 75%3.55 O-ring 75%3.55 2 2
39 | GB/T119 K4 B10x22 Pin B10x22 8 8
40 12.37.146 HeHy Washer 2 2

11




Cont.Front Axle

5 4" 5 P Name ¥t (QTY)

Ser.No. Part No 204 254
41 | 184.31.030 R AR R Dipstick 1 1
42 254.31.101-A IR (K 257.5) Differential axle housing(1.257.5) 1 1
43 | 254.31.102 i 370) Differential axie(1.370) 2 2
44 GB/T5783 R M6x%20 Bolt M6x20 8- 8
45 | GB/T93 Bl 6 Washer 6 8 8
46 184.31.101 L2l Bearing cover 2 p
47 | 184.31.136 T IR 5T I AR B Gasket 2 ;)
48 | GB/T276 BBl 6305 Rolling bearing 6305 2 2
49 | GB/T848 #ep 10 Washer 10 2 2
50 | ZB132001 g -K1/8 BoltII -K1/8 2 2
51 | GB3452.1 O JE# S 82.5x3.55 O-ring 82.5x3.55 2 2
52 | 184.31.138-2 b2 A Bearing seat 2 2
53 184.31.139 A RE Adjusting nut 2 2
54 | GB/T297 A& 32009 Rolling bearing 32009 2 2
55 GB/T5783 BHAE M8x25 “| Bolt M8x25 4 4
56 | 184.31.186 ¥z W HE SR B A Lock leaf 2 2
57 | GB/T120 4 B8x35 Pin B8x35 1 1
58 | 184.31.185 H Bl B A Driven bevel gear i 1

12




Bz W BBl Aok 1

Cont.Front Axle £ R
[ Bl /e B i HAt (QTY)
: % i Name
Ser.No. Part No 204 254

59 | GB/T5783 WEE M8x20 Bolt M8x20 10 10
60 | GB/T93 i 8 Washer 8 10 10
61 184.31.260-1 FAEh5eA B Upper cover 1 1
62 184.31.140 | AR AR Gasket 1 1
63 184.31.261 ST Locating plate 2 2
64 | 184.31.262 Sy Lock plate 2 2
65 GB/T5783 PR M6x12 Bolt M6x12 4 4
66 | 184.31.123 R L Housing 1 1
67 184.31.184 TR AN Planet gear shaft 1 1
68 | 184.31.182 A7 Rk 2 Washer 2 2
69 | 184.31.183 BT LA Planet gear 2 )
70 | 184.31.181 el A0 2 Washer 2 2
3! 184.31.187 FEEAE AN AR Differential side gear 2 >
72 | GB/T119 4§ B8x14 Pin B8x14 1 1
73 | 184.31.180 ZEMER AL Housing 1 1
74 | ¥ 13759 e T -k1/8" Plug I-K 1/8 3 3
75 | GB/IT6176 P4 M10%x1.25 Nut M10x1.25 36 36
76 | GB3452.1 O JB# B 63%3.55 O-ring 63x3.55 1 1
77 | 184.31.130-1 gy Front pendulum shaft 1 1

|78 |sasuis | Gasket 1

13




T IS T AR

Cont.Front Axle

F g ft 5 P Kienn it (QTY)

Ser.No. Part No 204 254
79 | GB3452.1 O JE& e 28x3.55 O-ring 28x3.55 1 1
80 | GB/T5783 PeFE M16x50 Bolt M16x50 4 4
81 | GB/T93 i 16 Washer 16 4 4
82 | GB/T5783 B H M12x40 Bolt M2x40 6 6
83 GB/T5783 B M12x45 Bolt M2x45 16 16
84 | GB/T6170 SR M12 Nut M12 6 6
85 | 160.37.035 PR A Vent pipe cap 1 1
86 | 184.31.125 piiiigu Plug 1 1
87 | 184.31.221-1 SRR Bush 1 1
88 | 184.31.190-1 y )iz ] Right link arm 1 1
89 | 184.31.210-1 VEpriR; BY S Right side housing 1 1
90 GB/T70 BEET M6%25 Serew M6x25 2 2
91 | GB3452.1 O BB 77.5%3.55 O-ring 77.5%3.55 1 1
92 | 184.31.133 MhAk R fr Shim HeE e
93 | 184.31.240 AR R Bearing seat 1 1
94 18411.31.220-1 TS e Front support seat 1 ' ¥
95 | 184.31.126 HETEE Right arm 1 1
96 | 184.31.024-1 RekF#Ek B () Pull rod joint (left) 1 1
97 | 254.31.103 BERAT (K 640) Rod(L640) 1 1




Sl TSI B

Cont.Front Axle

I 1% =1 P Nt ¥t (QTY)

Ser.No. Part —INa 204 254
98 184 11.31.250-1 =53 Rear support seat 1 1
99 | 184.31.134 JA 3B R Gasket 1 1
100 | 184.31.251-1 I SRR AE Bush il 1
101 | GB3452.1 O JE 85 69x3.55 O-ring 69%3.55 1 1
102 | GB/T810 /N E B RE M27x1.5 Nut M27x1.5 2 7
103 | GB/T858 B3] g RF FH 1 E-5l 2 e 27 Stop washer 27 1 1
104 | GB3452.1 O JE##HH 21.2x3.55 O-ring 21.2x3.55 1 |
105 | 184.31.242 B HEUT 0 it e R Sleeve 1 1
106 | GB/T9877.1 TE s JFs 724 5t Bl FB35%56%12 Oil seal 35%x56%12 1 1
107 | GB/T297 Eahhhzk 32006 Rolling bearing 32006 1 1
108 | GB/T297 Ehih& 31306 Rolling bearing 31306 1 1
109 | 184.31.241 F ) [ gE ik Driving bevel gear 1 1
110 | 184.31.023-1 PrFFREL Bk (B Pull rod joint (right) 1 1
111 | 184.31.127 iy Left arm 1 1
112 | 184.31.122 FAeF) TRtk Gasket ‘ 2 2
113 | 254YZ.31.101-A ER S E Sk Right Differential axle housing 1 1

15




’(e(#;f@ll““"f ‘

1

=
40—
=
39
23

A
Front Axle
16




[illg:i#oy2Y

Front Axle
F 5 R ‘ ‘-%’- 2 e ¥t (QTY)
Ser.No. Part No | 200 250
1 | 160.31.108 Bl R Cover 2 2
p 160.31.109 ARG AR Gasket y) 2
3 GB/T6181 R M16X1.5 Nut M16x1.5 2 2
4 GB/T91 /Y 4x30 Pin 4x30 2 2
5 GRB/T97.1 #hH 16 Washer 16 2 2
6 GB/T297 4k 30205 Bearing 30205 4 4
7 180.31.114 ilEtessie 1 Bolt 8 8
8 220.31.103 LIt Hud 2 2
9 GB/T1152 ML M16X1 Grease M10x1 8 8
10 GB/T9877.1 | JETE & FB40X 62X 8 Oil seal FB40x62%8 4 4
1 | 250YZ31.014 | Lo MR ' 1 1
12 250Y7.31.013 A 1 Rk 1 1
13
14
15 GB/T9877.1 JFIE B FB40X55X 8 Oil seal FB40x55%8 4 4
1 GB/T301 Bhi7k 51106 Bearing 51106 2 2
17 160.31.124 = Bush 6 6
18 220.31.018-1 A AN (D) Sub housing (left) 1 1
19 GB/T5782 | B M10X 60 | Bolt M10x60 2 2
20 | 250YZ.31.120 | 2R Left knuckle arm 1 1
21 GB/T93 | 10 Washer 10 2 2
22 | GB/T6170 | SR MO Nut M10 2 2
|
|
S I

17




L

Cont.Front Axle
PS5 R ] P poltis it (QTY)
Ser.No. Part No 200 250

23 GB/T889 BRRE M12 Nut M12 5 5
24 GB/193 Hp 12 Washer 12 20 20
25

26 GB/T6171 BERE M16 X 1.5(4) Nut M16x1.5 (left) 2 2
37

28 GB/T6173 BT M16X 1.5 Nut M16x1.5 ;) 2
29 160.31.020-1 BrFFEEL BACA) Pull rod joint (right) 2 2
30 220.31.022-1 FHBERLFT B Ch) Sub-knuckle rod assembly 1 1
31 GB/T5785 PEFE M14X1.5X85 Bolt M14x1.5x85 6 6
32 220.31.012-1 £EAT R Housing 1 1
33 220.31.105 Har Bush 6 6
34 GB/T6171 YEFF M14X 1.5 Nut M14x1.5 6 6
35 GB/T5783 B M10 X35 Bolt M10x35 2 2
36 GB/T6181 PERE M10 Nut M10 2 2
37 GB/T91 H12.5%20 Pin 2.5%20 2 2
38 220.31.021 FRGRAT B Main knuckle rod assembly 1 1
39 160.31.104 1EBARET Stop screw 1 1
40 GB/T5783 B #E M16X50 Bolt M16x50 4 4
41 GB/T93 Hi 16 Washer 16 4 4
42 250.31.103-1 T ST Front support 1 1
43 GB3452.1 O JEaE B 30X3.55 O-ring 30x3.55 4 4
44 250.31.101 AR Shaft 1 1

" 18




g i R R

Cont.Front Axle
G 8 o R B (QTY)
Ser.No. Part No 200 250
45 160.31.103 RigaR A Washer 1 1
46 250.31.102-1 Jri s B Rear support 1 1
47 GB/T5783 R M12X35 Bolt 12x35 16 16
48 GB/T93 s 12 Washer 12 16 16
49 250.31.010-3 BLAUE A4 Bracket 1 1
50 GB/T119 25 B8 X20 Pin B8x20 4 4
51 220.31.014 AHEFE M) Sub housing (right) 1 1
52 250YZ.31.122 y etk Right steering arm 1 1
53 160.31.136 £2/ L)L) Oil seal seat 4 4
54 160.31. (137-2.138-2) Prkrk (. ) Pull rod (left. right) 4 4
55 160.31.139 BREL LR Upper seat 4 4
56 220.31.020-1 FERERAT B R (ZD) Sub-knuckle rod assembly 1 1
57 160.31.135-1 ERATHS Rall joint 4 4
3R 160.31.140 BRATKT B Lower seat 4 4
59 160.31.141 308 - L1553 Spring 4 4
60 160.31.142-1 HHE= T Sealing cap 4 4
61 GB/T 91 JF4] Pin 4 4

19




%\éj%‘,a‘f&.,
Directive Wheel
20



N7 R

Directive Wheel
o - = e e At QTv)
Ser.No. Part Na 180 250
1 [ 1803300 TR a Rt~ 2 o ol G 5
250.32.011 F A Rim 2
) GB/T2979 SR 4.00-16 Tire 4.00-16 2
GB/T2979 4 5.00-15 Tire 5.00-15 2
3 GB/T2979 WJif 4.06-16 Tube 4.00-16 2
GB/T2979 A4 5.00-15 Tube 5.00-15 2
2

2

4



T EE B % %,
Front Drive Wheel
22




RO 3 b

Front Driving Wheel.
BB e 3 P Narhs Bk (QTY)
Ser.No. Part No ) 204 254
1 | 184.32.021 ' WA E (5.00EX12) Wheel rim 2
254 T .32.011 A H4.5Ex16) Wheel rim 2
2 GB/T2979 | W 6.00-12 Tube 6.00-12 2
GB/T2979 Wi 6.00-16 Tube 6.00-16 2
3 GB/T2979 SHif 6.00-12 Tire 6.00-12 2
GB/T2979 4 6.00-16 Tire 6.00-16 2

23




IR 4 & &,

Driving Wheel

24



IRl % A

Driving Wheel.
F 5 R I Aol & (QTY) |
Ser.No. Part 200/204 250/254
1 GB/T6170 SHRE M12 Nut M12 8 8
2 GB/T93 s 12 Washer 12 8 8
3 | GB/T97.1 Hi 12 Washer 12 6 6
4 184.34.101-2A WS RNeE Ballast 2 3
5 220.34.011-1 W8 X24 BBLLAE Rim W3=24 ;)
184.34.011-1 W7 X 24 BIEA 4 Rim W7x24 2
6 184.34.104-1 IRAhAB RN Spoke 2
7 GB/T12 PR M12 X85 Bolt M12x85 6
8 GR/T2979 B 9.5-24 Tyre 9.5-24
GB/T2979 WiEhEe A i 8.3-24 Tyre 8.3-24 2
9 GB/T2979 IRE% A i 9.5-24 Tube 9.5-24 g
GB/T2979 WEF A i 8.3-24 Tube 8.3-24 2
10 | GB/T5782 SR M14X 75 Bolt M14%75 8 8
11 | 160.34.103-2 LSL gy e Cover 2 2
12 | 160.34.102-2 IRF)FEEE B Tub 2 2
13 | GB/T93 & 14 Washer 14 20 20
14 | GB/T6170 YRR M14 Nut Mi4 20 20
15 | GB/T97.1 il 14 Washer M14 12 12
16 | GB/T5783 LA M14 X 30 Bolt M14x30 12 12
17 | GB/TS782 PR M14X70 Bolt M14x70 12 13
18 | GB/T75 1-FERET M12 X 42 Stop screw M12x42 2 2

25






AT a3t
Pendulum drawbar (Option)

F 5 % g

¥R (QTY)

Ser.No. Part No % ﬁ‘ Nize
1 GB/T 5783 BEE M12x35 Bolt M12x35 2
2 GB/T 93 12 Washer 12 4
3 160.358.011-2 A BAS Pendulum drawbar 1
4 | 160.35B.012-1 RimhaA Axle pin )
5 | 160.35B.110 PR Lock pin 3
6 160.35B.112-1 2T B Drawbar 1
7 GB/T 5783 B M12x30 Bolt M12x30 2
8 GB/T 5782 g M16x70 Bolt M16x70 2
9 160.35B.014-1 B A Axle pin 1
10 | 160.35B.013-1 HARRUE A1 Connector 1
11 GB/T 93 #p 16 Washer 16 2
12 | GB/T6170 BEBE M16 Nut M16 2

27




Tk E SR
Drive Gearbox Cover
28




AP AR H AR

Drive Gearbox Cover

¥

R =

Ser.No. Part No # # Name Holik (QTY)
1 160.37.032-2 B TR kA Knob 2
2 GB/T6170 YRARE M10 Nut M16 3
3 160.37.189-2 R B IR AT Sub-selector lever 1
4 160.37.219 R R ERGT Scat 1
5 GB/T879 B 6X30 Pin 6x30 1
6 GB/T879 /5 4X30 Pin 4x39 1
T 160.37.191 FEAR Pressure plate 1
8 GB3452.1 O JE# B 15X 2.65 O-ring 15x%2.65 2
9 160.37.181 R B R Scaling cap 1
10 160.37.182-7 A5 i Cover 1
11 160.37.180-A A5 HAT Selector lever 1
12 | 160.37.031-2 T TAF Knob 1
13 | 160.37.145-2 H{ERER X Fork 1
14 | 160.37.193 R AR AT il Shaft 1
15 | 160.37.192 Bz AT Sub-shift Iever 1
16 | GB/T5783 SRR M8 X 15 Bolt M8x15 3
17 | GB/T93 8 Washer 8 1
18 | GB/T119 B B6X 45 Pin B6x45 1
19 | 160.37.183 AR AT IR Spring 1
20 |160.37.184 2R T FF L SEPS B Washer 1

29




ok AR A e B

Cont.Drive Gearbox Cover

F Y R 5
Ser.No. Part No # Agtre Bk (QTY)
21 | 160.37.185-2 ZETHAT B Shift guide plate 1
22 | GB/T854 ik 8 Circlip 8 2
23 | 160.37.018A R B Dipstick 1
24 | D17-A-20 HAHH 20 Washer 20 1
25 | 160.37.035 L2 E Iy Vent pipe cap 1
26 | 160.37.025 AT Vent pipe 1
27 | GB/T6170 SRR M12 Nut M12 1

30




A5 5 48 % AR (L3 2WD)
Drive Gearbox (Double Speed 2WD)
31



113 114

104 12 45 130
118

BB 45348 KA (K 2WD)
Cont.Drive Gearbox (Speed2WD)
32



HeBRIRROVGE 2 5X)

Drive Gearbox (Double speed 2WD)

S i 5 P g ¥t (QTY)
Ser.No. Part No 200 250
1 | 160.37.101-2A A Transmission case 1 |
2 12.37.146 Hpy Washer 2 2
3 GB/T5786 YA M16X1.5X 16 Bolt M16x1.5x16 2 2
4 160.37.208 TS LER Scal sleeve 2 2
5 GB/T9877.1 FEd: BTG %R FBS0X80X 12 | Oil seal FB50x80x12 4 4
6 GB/T893.1 4 80 Circlip 80 2 2
7 GB/T276 W& NUP307 Rolling bearingNUP307 2 2
8 160.37.207-1 Ak e Bearing Seat 2 2
9 160.37.204 RN 0.1 Adjusting shims0.1 HEH Eore
10 | 160.37.205 X 015 Adjusting shims 0.15 LR E A
1 160.37.206 TR 0.4 Adjustng shims 0.4 HRE WEn
12 GB/T93 P 10 Washer 10 32 32
13 | GB/T5783 SHEE M10X 30 Bolt M10x30 16 16
14 | GB3452.1 O JE# S 103 X3.55 O-ring 103x3.55 2 2
15 | GB3452.1 O JE#FTH 28 X3.55 O-ring 28x3.55 2 z
16 | 184.37.209-2 T A5 5)) L F R (B 15T gear 2
250.37.209 B 2445 X))l (= HEh) 15T gear 2
17 | 160.37.196 M) SR e A Spiral bevel gear 1 1
18 | 160.37.203 PRy Washer y) 2
19 | 160.37.202 i ik 4 Differential side gear 2 2
20 | GB/T297 #Ehihk 32011 Bearing 32011 2 2

33




G A ) A SO
Cont.Drive Gearbox (Double speed)

F 9 R 1 P Name it (QTY)
Ser.No. Part No 200 250
21 | 160.37.197-1 FEIRAR5E Differential case 1 1
22 | 160.37.195 B Locking slice 5 5
23 | GB/T5786-1986 BEEE MI10X1.25X25 Bolt M10x1.25%25 10 10
24 | 160.37.198-3 AT IR Ui St Sl Shaft 1 1
25 | 160.37.220 TR e b EE Bush 1 1
26 | GB/T879 H54X25 Pin 4x25 1 1
27 | GB/T879 B 6X55 Pin 6x55 i 1
28 | GB/T879 45 4X50 Pin 4x50 1 1
29 | 160.37.104 &5 IEHERR Thrust ring 1 1
30 | 160.37.103-1 RN B i R 43/20T gear 1 1
31 | GB/T894.1 40 34 Circlip 34 1 1
32 | GB/T283 WHh K NUP2207 Bearing NUP2207 1 1
33 | 160.37.102-1 e 2nd shaft 1 1
34 | 160.37.199 ITRRE L Washer 2 2
35 | 160.37.200 TR sk Planct gear 2 2
36 | GB/T5846 BEklHhk 27X32X23.8 Needle bearing27x32x23.8 2 2
37 | GB/T895.1 A2 35 Circlip 35 3 3
38 | 160.37.106-1 [ -IIARS Bk % [ -TII speed gear 1 1
39 160.37.110 TR AR Thrust ring 1 |
40 | GB/T298 W& 31305 Bearing 31305 2 2

34




Bl AL ) B B ONE)
Cont.Drive Gearbox (Double speed)

% W Name
Ser.No. Part No 200 250
41 | 160.37.122 TR 0.1 djusting shims 0.1 R BEE
42 |160.37.123 TR 0.5 Adjusting shims 0.5 WEmE WBHE
43 | 160.37.124 TR 0.4 Adjusting shims 0.4 HWRE HEE
44 | 160.37.121-1 R R s Bearing seat 1 1
45 | GB/T5783 R M10 X 25 Bolt M10x25 16 16
46 | 160.37.126 R AR Bearing Cover 1 1
47 | GB/T812 BERE M24 X 1.5 Nut M24x1.5 2 2
48 | GB/TS858 i 24 Washer 24 1 1
49 | GB3452.1 O JE# BB 22.4X2.65 O-ring 22.4x2.65 1 1
50 160.37.111-3 {5145k Reverse shaft 1 1
51 | 160.37.112 RS HTT L HERR Thrust ring 1 1
52 | GB/T5846 BEEBhAR 20X25X20 Needle bearing20x25x20 2 3
53 | 160.37.117 ERRIR A Rl Bush 1 1
54 160.37.108 eI =y 2 Reverse gear 1 1
55 | 160.37.107-2 BIRSA 1 EAERR Thrust ring 1 6%
56 | 18411.37.320 B (K 432) 1st shaft(1.432) 1 1
57 | 18411.37.150 Bt B Al (K 832) Shaft(1.832) 1 1
58 | 184.37.151-1 LHEES Shaft sleeve 1 1
59 | GB/T119 75 A10X25 Pin A10x25 2 2
60 | GB/T6171 PERF M14X 1.5 Nut M14x1.5 7 7

35




S A AR R ONGE)

Cont.Drive Gearbox (Double speed)

F 5 it 5 i . R (QTY)
4 773 Name
Ser.No. Part No 200 250
61 | GB/T93 i 14 Washer 14 7 7
62 | GB/T898 A AM14-M14 X 1.5X 35 Stud AM14-M14x1.5x35 7 7
63 | 160.37.129 B F 4R Gasket 1 1
64 184.37.405 g Spline sleeve 1 1
65 | GB/T893.1 P41 42 Circlip 42 1 1
66 | GB/T276 BEhHIR 6004 Rolling bearing 6004 1 1
67 | 184.37.328 B 1 A — g R Ak Bearing seat 1 1
68 | GB/T276 BE)HK 6206 Rolling bearing 6206 1 1
69 | 184.37.147 — Rl IR RN Thrust ring 1 1
70 | GB/T5846 Bk A& 30X35X27 Needle bearing 30x35x27 1 1
71 | 184.37.146 R IRR s i 20/43T gear 3 1
72 | GB/T276 BHEh& 6006 Rolling bearing 6006 1 1
73 | 160.37.144-1 I -TIIAS 3T Bl ki 4 29/37T gear 1 1
74 | 160.37.130-1 I BN s 19T gear 1 1
75 | GB/T894.1 i 35 Circlip 35 2 2
76 GB/T276 EahBh& 6207 Rolling bearing 6207 2 2
77 | 160.37.127-1 — A3l i A R e R Gasket 1 1
78 184.37.321 — Bl A A R Bearing seat 1 1
79 | GB/T276 BRI 6007 Rolling bearing 6007 1 1
80 | 160.37.131 I RS Fork 1 1

36




B2 AL B H R (V)
Cont.Drive Gearbox (Double speed)

F 5 R &) P Ak it (QTY)
Ser.No. Part No 200 250
81 | GB/T879 /5X25 Pin 5x25 5 5
82 | 160.37.186-3 I —{BIRS 4R X &l Fork shaft 1 1
83 160.37.187-2 T —TITARY 4 Sk Fork shaft 1 1
84 | 160.37.188-2 R ISR 4R X A Fork shaft 1 1
85 | 160.37.148 R SURh e s Spring 3 3
86 | GB/T308 ENER 11/32" Ball 11/32" 4 4
87 160.37.143-1 T — IR R X Fork 1 1
88 | 160.37.175 I 4L Gasket 1 1
89 | 160.37.150 RETHIETRARE Gasket 1 1
90 | 184.37.401 B o iR R 33k Shift lump 1 1
91 | GB/T894.1 $4H 8 Circlip8 1 1
92 160.37.167-2 Bh 75 R Xk Fork shaft 1 1
93 | 160.37.168-1 Iy IR SR Spring 1 1
94 | GB3452.1 O FEdrhip 11.8X 1.8 O-ring 11.8x1.8 1 1
95 184.37.169-1 S RSFT A Check slice 2 2
96 | 160.37.170 PR AL 4 Pin 1 1
97 184.37.470 (TS Bush 2 2
98 184.37.037-2 Y BOFF R Released rod 1 1
99 | GB/T93 #pH 8 Washer 8 4 4
100 | GB/T5783 PEHE M8 X35 Bolt m8x35 2 2

37




G AL T R COE)
Cont.Drive Gearbox (Double speed)

S R 5 ) . Hit (QTY)
# P Name

Ser.No. Part No 200 250
101 | GB/T879 B 5X25 Pin 5x25 1 1
102 | GB/T6170 SEAE M10 Nut M10 4 4
103 | 184.37.042 FEHYT-W Handle 2 2
104 | 160.37.214 Iy Ak Al AR v Bearing cover 2 2
105 | GB/T9877.1 ekl B # sl FBS0X72X12 | Oil seal FBS0x72x12 4 4
106 | GB/T276 )k 210 Rolling bearing 210 2 2
1(17 GB/T6171 PR M12 X 1.25 Nut M12x1.25 16 16
108 | GB/T93 12 Washer 12 16 16
109 | GB/T898 PEE AM12-M12 X 1.25X 30 Stud AM12-M12x1.25x30 16 16
110 | GB/T1152 WA M10X1 Grease M10x1 2 2
111 | 160.37.213 #RH Gasket ) 2
112 | 160.37.217-3 AR B AT R-driving shaft housing 1 1
113 | GB3452.1 O JE# BT 112X3.55 O-ring 112x3.55 2 2
114 | GB/T9877.1 sk BT % a M FBS5X75X12 | Oil seat FB55x75x12 2 ;)
115 | GB/T5783 FE M16 X35 Bolt M16%35 2 2
116 | GB/T93 #HH 16 Washer 16 2 2
117 | 160.37.215-2 g Flat key 2 2
118 | 160.37.216 4 Washer 2 2
119 | 160.37.212-3 DXzl Driving shaft 2 2
120 | 160.37.218 Bl Washer 1 1

38




LEAEFA RUROWE)
Cont.Drive Gearbox (Double speed)

P 5 s ;) % /3 Name Bt S
Ser.No. Part No 200 250
121 | GB/T276 B 6211 Rolling bearing 6211 2 2

122 | GB/T893.1 i 100 Circlip 100 2 2
123 | 250.37.210 AL N ik 69T gear 2 2
124 | GB/T858 Hp 52 Washer 52 2 2
125 | GB/T812 BRRE M52 X 1.5 Nut M52x1.5 2 2
126 | 160.37.221-3 ATk Right claw 1 1
127 | GB/T895.2 4R 45 Circlip 45 1 1
128 | 160.37.225-3 Xk Left claw 1 1
129 | 160.37.226-3 LW F) AT L-driving shaft housing 1 1
130 | 160.37.211-3 L Left driving shaft 1 1
131 | 160.37.222 ZEA R X Fork 1 1
132 | 160.37.223 FEIBFR IR Spring 1 1
133 | 160.37.232 ¥h Plugging slice 2 2
134 | 160.37.227-1 ZETR IR X Fork shaft 1 1
135 | GB3452.1 O FE#sH 15X2.65 O-ring 15%2.65 2 7)
136 | 180.37.302 Hish Axis pin 1 1
137 | 180.37.305 WA Stud 1 1
138 | 180.37.303 ZER BT RE Seat 1 1
139 | 180.37.304 IR Plate 1 1
140 | 180.37.301-3 BROFT RL B Operation rod 1 1

39




Cont.Drive Gearbox (Douhie speed)

= R | ] P Name ¥t (QTY)

Ser.No. Part No 200 2506
141 | 184.37.450 REPE T Iandle 1 1
142 | 184.37.047 43 BIFF BB Released rod 1 1
143 | 184.37.473 EL PR Spring 1 1
144 | GB/TG7 AT M8 X 12 Screw M8x12 2 2
145 | 184.37.469 SrEFT N Check slice 1 1
146 | 184.37.474 Hhps| Washer 1 1
147 | 184.37.468 B 74 R SRR Spring 1 1
148 | 184.37.467 AL . St/ DS Fork 1 1
149 | 184.37.466 B HiER X Fork 1 1
150 | 184.37.489 ) J7% B4R Xk Fork shaft 1 1
151 | GB/T276 BEE & 6304 Rolling bearing 6304 1 1
152 | 184.37.403-] A8 R 50 45%(1000 35) | 20T gear(1000r/min) 1 1
153 | 184.37.501 (xS Bush 1 1
154 | 184.37.404-1 ) 4 MR =3 R RS540 %) | Shaft(540r/min) 1 1
155 | GB/T276 R 6305 Rolling bearing 6305 2 2
156 | 160.37.154 Fij g Gasket 1 1
157 | 160.37.155-1 163 Rl A Cover 1 1
158 | 184.37.451 E AR TR DR E2N Washer 1 1
159 | 184.37.434 W Sliding sleeve 1 1

160 | 184.37.402-1 Bl F750 RSN 5 38.(1000 #%5) | 43T gear(1000r/min) 1 1

40




B AL BB ERCE)
Cont.Drive Gearbox (Double speed)

F 5 R g Bk e ot (QTY)

Ser.No. Part No 200 250
161 | 184.37.435 WA AR Meshing sleeve scat 1 1
162 | 184.37.436 A 4 Meshing sleeve 1 1
163 | 184.37.441 B s B AR T AL Sliding sleeve 1 1
164 | 184.37.457 B 5 R B 1548 (540 #%) | 50T gear(540r/min) 1 1
165 | 184.37.461 ik kil EEEl| Washer 1 1
166 | 184.37.458 st PTO shaft 1 1
167 | GB/T9877.1 Hekk R E A i FR35X55X10 | Oil seal FB35x55x10 1 1
168 | 160.37.160 77k Al A Cover 1 1
169 | 160.37.159 L it ET R Guard 1 1

41




) F8 % & (k)
Drive Gearbox (Double Speed)
42



104 12 45130

4. iEsh 48 8 s (k)
Cont.Drive Gearbox (Speed)
43



FEBIAH SOOI 4 T)

Drive Gearbox (Double speed  4WD)

= R 5 P o i (QTY)
Ser.No. Part No 204 254
1 160.37.101-2A teahfHT Transmission case 1 1
p) 12.37.146 2 Washer 2 2
3 GB/T5786 B M16X1.5X 16 Bolt M16x1.5x16 2 2
4 160.37.2908 MHESESY ] Seal sleeve 2 2
5 GB/T9877.1 Hekk F s B FBS0X 80X 12 | Oil seal FB50x80x12 4 4
6 GB/T893.1 F4p8 80 Circlip 80 2 2
v GB/T276 BEEEIA NUP307 Rolling bearingNUP307 2 2
8 160.37.207-1 iR e Bearing Seat 2 )
9 160.37.204 PR 0.1 Adjusting shims0.1 HeRE L=
10 | 160.37.205 TR 0.15 Adjusting shims 0.15 R R
11 | 160.37.206 TR 0.4 Adjustng shims 0.4 R B
12 | GB/TY3 10 Washer 10 32 32
13 | GB/T5783 LR FE M10X 30 Bolt M10x30 16 16
14 | GB3452.1 O B 103X3.55 O-ring 103x3.55 2 2
15 | GB3452.1 O FE# 3 28 X3.55 O-ring 28x3.55 2 2
16 | 250.37.209 BRI 15T gear 2 2
17 | 160.37.196 Pl i ang o Spiral bevel gear 1 1
18 | 160.37.203 ahibie sy Washer 2 2
19 160.37.202 AR5 Differential side gear 2 2
20 | GB/T297 BiEhHR 3201 Bearing 32011 2 2

44




B AL B R IECOLEE)
Cont.Drive Gearbox (Double speed)

rF o5 % =1 £ % e %z-% (iQTY)
Ser.No. Part No 244 254
21 160.37.197-1 FETH LD Differential case 1 1
22 | 160.37.195 A Locking slice 5 5
23 | GB/T5786-1986 TR M10X1.25X25 Rolt M16x1.25%25 10 10
24 | 160.37.198-3 TSR Shaft i 1
25 | 160.37.220 EEP LR TR Bush 1 1
26 | GB/T879 B 4x25 Pin 4x25 1 1
27 | GB/T879 56X 55 Pin 6x55 1 1
28 | GB/T879 B 4%50 Pin 4x50 1 1
29 160.37.104 TUEE IEHERR Thrust ring i i
30 | 160.37.103-1 EHERNT SR 43/207 gear 1 1
31 | GB/T894.1 4 34 Circlip 34 1 1
32 | GB/T283 BHAlA& NUP2207 Bearing NUP2207 1 1
33 | 184.37.102 L 2nd shaft 1 i
34 | 160.37.199 ITRWHHN Washer 2 2
35 160.37.200 TR Planet gear 2 2
36 | GB/T5846 WE SR 27X32X23.8 Needle bearing27»32x23.8 2 2
37 | GB/T895.1 FLAP 2250 35 Cirelip 35 3 3
38 | 160.37.106-1 1 - Bh i % I -1 speed gear 1 1
39 | 160.37.110 ZHRIRIEHERR Thrust ring 1 1
40 | GB/T298 HE Rk 31305 Bearing 31305 2 2

45




G AL AT A (IE)
Cont.Drive Gearbox (Double speed)

o5 R = P N it (QTY)
Ser.No. Part No 204 254

41 | 160.37.122 TREE S 0.1 djusting shims 0.1 Hed HmE
42 | 160.37.123 RS 0.5 Adjusting shims 0.5 e R
43 | 160.37.124 TR 0.4 Adjusting shims 0.4 R R
44 | 160.37.121-1 Rl A Bearing seat 1 1

45 GB/T5783 BB M10X25 Bolt M10x25 16 16
46 | 184.37.337 il s 2P 1k Claw 1 1

47 | GB/T812 R M20X 1.5 Nut M20x1.5 2 2

48 | GB/T858 i 20 Washer 20 1 i
49 | GB3452.1 - O FBisHE M 22.4X2.65 O-ring 22.4%2.65 1 1

50 | 160.37.111-2 f5IR %0 Reverse shaft 1 1

51 | 160.37.112 BB BhNT I HERR Thrust ring 1 1

52 | GB/T5846 e BhA& 20X25X20 Needle bearing20x25x20 2 2

53 | 160.37.117 R RhE e R 4 Bush 1 1

54 160.37.108 LS Reverse gear 1 1

55 | 160.37.107-2 1Bl L HERR Thrust ring 1 1

56 | 18411.37.320 W8 (K 432) 1st shaft(1.432) 1 1

57 | 18411.37.150 B Al (K 832) Shaft(1.832) 1 1

58 184,37.151 A4 Shaft sleeve 1 1

59 | GB/T119 B A10X25 Pin A10x25 2 p

60 | GB/T6171 LR M14X 1.5 Nut M14x1.5 s 7

46




B AT R B CTTE)

Cont.Drive Gearbox (Double speed)

P Y R ) : : ¥t (QTY)
%4 P Name
Ser.No. Part No 204 254
61 | GB/T93 i 14 Washer 14 7 7
62 | GB/T898 kR AM14-M14X 1.5X 35 Stud AM14-M14x1.5%35 7 7
63 | 160.37.129 IR ER R Gasket 1 1
64 | 160.37.149 PiR: ks Spline sleeve 1 1
65 GB/T893.1 £k 42 Circlip 42 1 1
66 | GB/T276 &k 6004 Rolling bearing 6004 1 1
67 | 184.37.328 1 77 H 20— A3l i AR e Bearing seat 1 1
68 GB/1276 K 6206 Rolling bearing 6206 1 1
69 | 184.37.147 — &5 I HEER Thrust ring 1 1
70 | GB/T5846 HEI SR 30X35X27 Needle bearing 30%35%27 1 1
71 | 184.37.146 PR [ 4 20/43T gear 1 1
72 | GB/T276 )il 6006 Rolling bearing 6006 1 1
73 | 160.37.144-1 I -TITRS 3 Bl A 29/37T gear i 1
74 | 160.37.130-1 I -ERS N5 s 19T gear 1 :;
75 GB/T894.1 44 35 Circlip 35 2 2
76 | GB/T276 BEah& 6207 Rolling bearing 6207 2 2
77 | 160.37.127 — BT R AR S AN Gasket 1 1
78 | 184.37.321 — Rl A e Bearing seat 1 1
79 GB/T276 REA% 6007 Rolling bearing 6007 1 1
80 | 160.37.131 I RS X Fork 1 1

47




B AL B R BLCOLE)

Cont.Drive Gearbox (Double speed)

FF ] R 5 P Niame it (QTY)
Scf%’o. Part No 204 254
81 | GB/T879 H5%25 Pin 5x25 5 5
82 | 160.37.186-3 I — RS Sl Fork shaft 1 1
83 | 160.37.187-2 T — IR £ S Fork shaft 1 1
84 | 160.37.188-2 R HR SUh Fork shaft 1 i
85 | 160.37.148 e XU s % Spring 3 3
86 | GB/T308 BIER 11/32" Ball 11/32” 4 4
87 | 160.37.143-1 I — AR X Fork 1 1
88 | 160.37.175 AT 4ER Gasket 1 1
89 | 160.37.150 g et e Gasket 1 1
90 | 184.37.401 Bl 7% Ak 3k Shift lump 1 1
91 | GB/T894.1 Fip 8 Circlip8 i 1
92 160.37.167-1 Bh s R Y s Fork shaft 1 1
93 | 160.37.168-1 Sy RIATIRTE Spring i 1
94 | GB3452.1 O a5 11.8X 1.8 O-ring 11.8x1.8 1 1
95 | 184.37.169-1 | S BT A Check slice 2 2
96 | 160.37.170 - BRA Y Pin 1 1
97 | 184.37.402 RE4E Bush 2 2
98 | 184.37.037-2 Sy BIFT R Released rod 1 1
99 GB/T93 8 Washer 8 4 4
100 | GB/T5783 B M8 X35 Bolt m8x35 2 2




B AL TR RS OUE)

Cont.Drive Gearbox (Double speed)

o - e P e ¥R (QTY)

Ser.No. Part 204 254
101 | GB/T879 B 5X25 Pin 5x25 1 T
102 | GB/T6170 A M10 Nut M16 4 4

103 | 184.37.042 ZHBTH Handie y; 2
104 | 160.37.214 S S RiRh AR Bearing cover 2 2
105 | GB/TY877.1 WS B A B FBS50X 72X 12 | Oil scal FB50x72x12 4 4
106 | GB/T276 BB 210 Rolling bearing 210 2 2
107 | GB/T6171 SRR M12X1.25 Nut M12x1.25 16 16
108 | GB/T93 B 12 Washer 12 16 16
109 | GB/T898 SEAE AM12-M12 X 1.25X 30 Stud AM12-M12x1.25%30 16 16
110 | GB/T1152 A Miox1 Grease M10x1 2 2
111 | 160.37.213 P15 Gasket 2 2
112 | 160.37.217-3 R BB R-driving shaft housing 1 i
113 | GB3452.1 O JBHH R 112X3.55 O-ring 112x3.55 2 2
114 | GB/T9877.1 Tes: B gt KB5S X 75X 12 | Oil seat FB55x75%12 2 2
115 | GB/T5783 B M16X35 Bolt M16x35 2 2
116 | GB/T93 #H 16 Washer 16 2 2
117 | 160.37.215-2 Sk Flat key 2 2
118 | 160.37.216 £ Washer ;) 2
119 | 160.37.212-3 Xzl 4 Driving shaft 2 2
120 | 160.37.218 A Washer 1 1

49



Bl A% B A B (VL)
Cont.Drive Gearbox (Double speed)

F 5 R 5 | ) it (QTY)
4 8 Name

Ser.No. Part No 204 254
121 | GB/T276 Rl 6211 Rolling bearing 6211 2 2
122 | GB/T893.1 41 100 Circlip 100 2 2
123 | 250.37.210 BAAEF NSh e 69T gear 2 2

- 124 | GB/T858 Hp 52 Washer 52 2 2
125 | GB/T812 A M52 X 1.5 Nut M52x1.5 2 2
126 | 160.37.221-3 ATk Right claw 1 1
127 | GB/T895.2 $4H 45 Circlip 45 1 1
128 | 160.37.225-3 ETF Left claw 1 1
129 | 160.37.226-3 pL B L-driving shaft housing 1 1
130 | 160.37.211-3 W EhH Left driving shaft 1 1
131 | 160.37.222 ZIRBIL Fork 1 1
132 | 160.37.223 ZTRB I Spring 1 1
133 | 160.37.232 BhH Plugging slice 2 2
134 | 160.37.227- 1 ZE IR SR X Ah Fork shaft 1 i
135 | GB3452.1 O TE# I 15X2.65 O-ring 15%2.65 2 2
136 | 180.37.302 i Axis pin 1 1
137 | 180.37.305 g Stud 1 1
138 | 180.37.303 ZEIRB T Seat 1 1
139 | 180.37.304 TG iR Plate 1 1
140 | 180.37.301-3 FFT B Operation rod 1 1

50




4 A ) A S (IE)
Cont.Drive Gearbox (Double speed)

e R k] # b Name Bk (QTY)
Ser.No. Part No 204 254
141 | 184.37.450 RE BT Handle 1 1
142 | 184.37.047 Y BEFF Released rod 1 1
143 | 184.37.473 LR Spring 1 1
144 | GB/T67 BT M8 X 12 Screw M8x12 2 2
145 | 184.37.469 ST BSFFREAL A Check slice 1 1
146 | 184.37474 e Washer 1 1
147 | 184.37.468 3y 4R SURh 3o Spring 1 1
148 | 184.37.467 B ek Fork 1 1
149 | 184.37.466 B 7% k4R X Fork 1 1

150 | 184.37.489 Bl 75 R XUk Fork shaft 1 o
151 | GB/T276 Wik 6304 Rolling bearing 6304 1 1
152 | 184.37.403-1 B 7% H s 50 %1000 3) | 20T gear(1000r/min) 1 1
153 | 184.37.501 R4 Bush 1 1
154 | 184.37.404-1 B 4 R 5 530 3(540 %) | Shaft(540r/min) 1 1
155 | GB/T276 Bk 6305 Rolling bearing 6305 2 2
156 | 160.37.154 4R Gasket 1 1
157 | 160.37.155-1 Hew)y Rl A& v Cover 1 1
158 | 184.37.451 ipak ik RIS ER Washer 1 1
159 | 184.37.434 LR e Sliding sleeve 1 1
160 | 184.37.402-1 B 75 B (1000 #) | 43T gear(1000r/min) 1 1

51




AR ZNAT ROV
Cont.Drive Gearbox (Double speed)

it (QTY)

IS = R ) .

Ser.No. Part No # # SEREE 204 254
161 | 184.37.435 A 45 R Meshing slceve seat 1 1
162 | 184.37.436 WAL Meshing sleeve 1 1
163 | 184.37.441 o) A R At i 4 Sliding slecve i 1
164 | 184.37.457 A AR EM SN A36(540 B) | 50T gear(540r/min) 1 1
165 | 184.37.451 Pk e Rt Washer 1 1
166 | 184.37.458 B ik PTO shaft 1 1
167 | GB/T9877.1 WS B A R FR35%X55X10 | Ol seal FB35x55x10 1 1
168 | 160.37.160 Bl 4 H Rl R o Cover 1 1
169 | 160.37.159 3 1% s 1 i

Guard

52




K444 ¥ %, (2WD)

Creeper (2¥D)

53



JEATRE R HE (2 B)

Crecper (2WD)

F 9 R 5 PR NFiin ¥R (QTY)

Ser.No. Part No 200 250
1 GB3452.1 O JEEsH 9.5X2.65 O-ring 9.5%2.65 {} 1
2 184.37.317-1 TEAT RS S Ak Fork shaft 1 1
3 GB/T879 B 5X25 Pin 5x25 2 2
4 184.37.319 TR R X Fork 1 1
= 12.37.106 /B L S Spring 1 1
6 GB/T308 BEK 8 Steel ball 8 1 1
7 160.21.110 %! Gasket f 1
8 GB/T5783 B M14X25 Bolt M14x25 8 8
9 GB/T93 Hp 14 Washer 14 8 8
10 184.37.314 B 11 R AL Cover plate 2 2
1 184.37.350 2152 Gasket 2 2
12 | 160.21.119 AR UANE Right bush 1 1
13 GB/T93 i 10 Washer 10 11 11
14 | GB/T5782 BEAE M10 X80 Bolt M10x75 1 11
15 | GB/T5783 R M8 X 20 Bolt M8x20 4 4
16 GB/T93 Hp 8 Washer 8 14 14
17 | 184.37.309-1 i s Ay S Al R Bearing cover 1 1
18 | 184.37.307 AR AR Gasket '} 1
19 | GB/T305 1-BIEE 62/67.7 Stop ring 62/67.7 1 1
20 | GB/T89%4.1 40 25 Circlip 25 2 2

54




SRATRIRR (2 3K)

Cont.Creeper (ZWD)

F 5 R 1 & e it (QTY)

Ser.No. Part No 200 250
21 GB/T2717 BBl 6305N - Rolling bearing 6305N 1 1
22 | 250.37.315A JesTRYFEAA Housing 1 1
23 | GB/T5786 BEHE M16X1.5X 18 Bolt M16x1.5%18 1 1
24 | 12.37.146 B p Washer 1 1
25 | 160.21.120 Fpig £ B VIR eSS Left bush 1 I
26 | 160.21.118 RIS A bush 2 2
27 180.378.347 B Down cover 1 1
28 GB/T 119 B B8X20 Pin B8 X 20 2 2
29 | GB/T7940.1 AR M10X 1 Grease M10x1 2 2
30 | GB/T5783 B M8 X 25 Bolt M8 X 25 8 8
31 254.37.317 b3 14 : Plugging slice il 1
32 GB/T3452.1 O Ri# Bt 10 X2.65 O-ring 10x2.65 1 1
33 | GB/T276 WA 6305 Rolling bearing 6305 1 1
34 | 180.37.340-1 fi s Al Shaft 1 1
35 | 184.37.306 A s th R Rl Spacing sleeve 1 1
36 | 184.37.305 JEATRY [ e i 19/44T gear 1 1
37 | 184.37.409 JRAT 4 1 s oK e TR Tl 2 o ol Sleeve 1 1
38 GB/15840 BEE-ahAK 25X32X28 Needle bearing 25X 32X 28 2 2
39 184.37.322 B Support bush 1 1
40 | GB/T879 B 5%30 Pin 5x30 1 !

55




BRICITRIM AL (2 )

Cont.Creeper 2WD)

ase f & %4 3 Name B (QTY)

Ser.No. Part No 200 250
41 | 184.37.035 AT B AT B Operation handle 1 1
42 | GB/T6170 BEEME Nut M8 1 1
43 | 184.37.040 TR R A4 Knob for creeper 1 1
44 | 184.37.318-2 TefT R sl Sliding gear 1 1
45 | 184.37.324 AT RS R AT Fork arm 1 1
46 | GB3452.1 O JE& S 11.2X2.65 O-ring 11.2x2.65 2 2
47 | 184.37.325 it 4R Gasket 1 1
48 | 184.37.323 bR Upper cover plate 1 1
49 | GB/T5783 BERE M8 X 22 Bolt M8x22 i 1

56




o~
9
8

22

AT B A
Creeper
37




TEFTRE R (4 BK%)

Creeper (4WD)

5 R 5 P T HE (QTY)

Ser.No. Part No 204 254
1 GB3452.1 O FEdr i 9.5X2.65 O-ring 9.5%2.65 1 1
2 184.37.317-1 JRAT R U Fork shaft 1 i
3 GB/T879 Bi5%25 Pin 5x25 2 2
4 184.37.319 JeATRY R X Fork 1 1
5 12.37.106 W R Spring 1 1
6 GB/T308 FR 8 Steel ball 8 1 1
7 160.21.110 A Gasket ¥ 1
8 GB/T5783 P H M14X25 Bolt M14x25 8 8
9 GB/T93 H#p 14 Washer 14 8 8
10 | 184.37.314 & 2R Cover plate 2 2
11 | 184.37.350 L% Gasket 2 2
12 | 160.21.119 BIA IR U A A4 Right bush 1 1
13 | GB/T93 Hp 10 Washer 10 11 11
14 | GB/T5782 S M10X75 Bolt M10x75 11 11
15 | GB/T5783 R M8 X 20 Bolt M8x20 4 4
16 | GB/T93 HH 8 Washer 8 14 14
17 184.37.309-1 s ks Rl iR % Bearing cover 1 1
18 | 184.37.307 A o AR B Gasket 1 3
19 | GB/T305 1EB)ER 62/67.7 Stop ring 62/67.7 1 1
20 | GB/T89%4.1 P4 p 25 Circlip 25 2 2

58



S BATRE M (4 BK)

Cont.Creeper (4WD)

g % R = %4 ;7Y Name Bk (QTY)

Ser.No. Part No 204 254
2 GB/T277 BEhBhA& 6305N Rolling bearing 6305N 1 1
22 | 250.37.315A BiT Rk Housing 1 1
23 | GB/T5786 B M16X1.5X18 Bolt M16x1.5x18 1 1
24 12.37.146 i Washer 1 1
25 | 160.21.120 B 2R U e M 4E Left bush 1 1
26 | 18411.37.343 S BN ESFE LR Check slice 1 1
27 | GB/T67-1985 BET M8 X 12 Screw M8x12 ?) 2
28 | 160.37.170 PR A4S Pin 1 1
29 | 18411.37.038-1 BN B TR A Release handle 1 1
30 | 160.37.168 Sy B FFIIR Spring 1 1
31 | GB3452.1 O e S B 10X2.65 O-ring 10x2.65 1 1
32 | 184.37.342 Sy BRI 18 X Fork shaft 1 1
33 | 184.37.344 SN Ik Fork lump 1 1
34 | 184.37.338 Wik Sliding claw 1 1
35 | GB/T5783 B M10X25 Bolt M10x25 1 1
36 | GB/T6172 BEFE M10 Nut M10 2 2
37 184.37.043 TE TS Knob for front wheel drive lever 1 1
38 | GB/T276 WK 6305 Rolling bearing 6305 1 1
39 | 18411.37.340 F AR 199) Shaft(I.195) 1 1
40 | 184.37.110-1 il s AR P Spacing sleeve 1 1

59




S EATRE L 4T

Cont.Crecper (4WD)

F 5 R 5 P Naxite it (QTY)

Ser.No. Part No 204 254
41 | 184.37.339 JEAT R i et 4 Bush 1 1
42 | 184.37.305 TBATHS A s 1A 19/44T gear 1 1
43 | 184.37.409 JREAT 24 [P 2 D A8 BT b Ak 5 Sleeve 1 1
44 | 184.37.318-2 JEAT RN 5) ki 58 Sliding gear 1 1
45 | 184.37.324 AT RYERAT Fork arm 1 1
46 | GB3452.1 O JE#HIM 11.2X2.65 O-ring 11.2x2.65 2 2
47 184.37.325 AR E Gasket 1 1
48 184.37.323 st 74 Upper cover plate 1 1
49 | GB/T5783 A M8 X 22 Bolt M8x22 1 1
50 | 184.37.322 B Support bush 1 1
51 GB/T879 445%30 Pin 5x30 1 1
52 | 184.37.035 JRAT R R T AT F 4 Rk Operation handle 1 1
53 | GB/T6170 T M8 Nut M8 1 1
54 | 184.37.040 JeATRETFH-5 4 Knob for creeper 1 1
55 | GB/T5840 el 25X 32X 28 Needle bearing 25X 32 X 28 9 2

60






S B A AR

Transfer Case For Front Drive

K 5 R 5 & % o ¥t (QTY)
Ser.No. Part No 204 254
1 GB/T879 K/ 8X35 Pin 8x35 1 1
2 184.42.109 BEERBRAN (1) Coupling(II) 1 1
3 GB/T308 EER 8 Steel ball 8 12 12
4 184.42.117 E=]an Washer 2
5 GB/T894.1 B PR 24 Circlip 24 2
6 184.42.113 BB Dust cap -
7 184 11.42.110-1 B 1 AL 53 Shaft 1
254.42.101 g s AR 657) Shaft 1
8 GB/T879 #14X35 Pin 4x35 1 1
9 GB3452.1 O B M 54.5X3.55 O-ring 54.5%3.55 1 1
10 184.42.127-1 T[] s e Front fixed seat 1 1
11 GB/T93 3B 8 Washer 8 20 20
12 | GB/T5783 PR M8 X 20 Bolt M8x20 18 18
13 184.42.013 A Bl A LS Inner pipe weldment 1 1
14 | 184.42.111-1 BRI Rubber pipe 1 1
15 | KG55 K4 55~65 Clamp 55~65 2 2
16 184.42.012 B RATEAA Outer pipe weldment 1 1
17 | 12.37.148 Bl gt Dust cap 1 1
18 | 184.42.107 PR B Spring 1 1
19 | 184.42.112 BERRAIT( 1) Coupling( 1) 1 1

62




SEACIE P

Cont. Transfer Case For Front Drive

=) £ 5 x 3 ¥t (QTY)
4 73 Name
Ser.No. Part No 204 254

20 | GB3452.1 O JE# 3 58 X3.55 O-ring 58%3.55 1 1
21 184.42.114 HHEPED Oil scal seat i

254 [ .42.114 HESPa) Oil seal seat 1
22 | GB/T9877.1 Wes: JF T 3 FB25X 40X 8 Oil sealing 25x47x7 2

GB/T9877.1 HER; T E B FB25X47X8 0Oil scaling 25x40%8 2
23 GB/T276 BT 6305 Rolling bearing 6305 2

GB/T276 HEBIRK 6205 Rolling bearing6205 2
24 | 184.42.106 i tH A Shaft 1

254 1 .42.106 Al (K 134) Shaft(L.134) 1
25 | GB3452.1 O JE# B 15X 2.65 O-ring 15x2.65 1 1
26 | 184.42.103-1 e h Middle shaft 1 1
27 | GB/T5783 B M6X 12 Bolt M6x12 1 1
28 | GB/T93 #p 6 Washer 6 1 1
29 | 184.42.115 ENLH Check leaf 1 1
30 GB/T5783 B M8 X35 Bolt M8x35 2 3
31 184.42.105 b2 Gasket 1

254 1 .42.105 4 : Gasket 1
32 | 184.42.118 S EFITEA Case 1

254 T .42.102-1 EFTEE Case 1
33 12.37.146 s Washer 1 1

63




SOy BIR B

Cont. Transfer Case For Front Drive

F 5 £ =1 P Riamie it (QTY)
Ser.No. Part No 204 254
34 | GB/T5786 PR M16X1.5X18 Bolt M16x1.5x18 1 1
35 | GB/T1152 AR M10X 1 Grease M106x1 2 2
36 | 160.21.118 g T PR S Bush 2 2
37 | 184.42.104 Je Y Rear cover 1 1
38 | GB/T120 B B8X20 Pin B8x20 2 ;-
39 184.42.102 AR S Gasket 1 1
40 B/T276 BEh#EK 6204 Rolling bearing 6204 2 2
41 | GB/T893.1 FLAIHi R 47 Circlip 47 1 1

42 | 184.42.101 S Middle gear 1 1
43 184.42,105 A% Gasket 1 1

64



W B BIR R B AR,
Brake and Operation Mechansim
65



il A B ERAHLA M (D)

Brake and Operation Mechanism (Disc type)

F S iR ] P P ¥t (QTY)
Ser.No. Part No 250 254
1 GB/T97.1 hp 8 Washer 8 2 2
2 GB/T91 H3.2X16 Pin 3.2x16 2 2
3 160.43.113 il 3l A% A h Shaft 1 1
4 160.43.021-1 B AR B Plate 1 1
5 160.43.147-A EiiWaL Sy Spring 1 1
6 GB/T97.1 H 12 Washer 12 3 3
7 GB/T91 H43.2X30 Pin 3.2x30 3 3
8 | 254.43.011 LSBT Left pedal 1 1
9 254.43.016 A ISR A Right pedal i 1
10 160.43.112 =t Washer 1 1
11 | GB/T894.1 i 25 Circlip 25 1 1
12 250.43.106-1 B3 Rocker arm 2 2
13 | 250.43.108 EE VA2 S Spacer 2 %
14 | GB/T6170 PR M10 Nut M10 6 6
15 | 250.43.113 Rl Bolt 4 4
16 | GB/T91 B53.2X20 Pin 3.2x20 4 4
17 | GB/T97.1 10 Washer 10 3 3
18 | 250.43.116 iR is Adjusting rod 2 2
19 | GB/T879 58X 40 Pin 8x40 2 2
20 | 160.21.105-1 A AR PO R Spring 2 2

66



S HZ) R MR PHLA R (D)

Cont.Brake and Operation Mechanism (Iisc type)

o5 R 5 P T it (QTY)

Ser.No. Part No 250 254
21 | GB/T91 #54%30 Pin 4x30 2 2
22 GB/T1152 WA M10X1 Grease M10x1 1 1
23 | 250.43.013 BB R Sealing cap 2 2
24 | 250.43.109 1 B ERBLAT Rod 2 2
25 | GB/T5783 B M10X25 Bolt M10x25 18 18
26 GB/T93 #Hp 10 Washer 10 18 18
27 | 250.43.110 allIE e Short arm 1 1
28 | GB/T9457 JFE M8 X1 Nut M8x1 4 4
29 | GB/T91 H52%X16 Pin 2x16 4 4
30 | 250.43.115 hris Pull plate 2 2
31 | 250.43.114 & 0L Pull plate 2 2
32 | GB/T882 15 B10X35 Axis pin B10x35 2 2
33 | 250.43.105 1 B4 i 4R Gasket 2 2
34 | 250.43.104-1 Tl B AR S Support 2 2
35 | 250.43.101-1 s #R 5% Brake case 2 2
36 | 250.43.103-1 L ] Gasket 2 2
37 GB/T882 531 B10X70 Axis Pin B10x70 2 7
38 | 250.43.123 palFoIEs S Gasket 2 2
39 | GB/T882 2551 B10X 30 Axis Pin B10x30 2 2
40 250.43.107 B ASDAT R Adjusting yoke 2 2

67




S REITE Y S IR ARSI A EL SR Y
Cont.Brake and Operation Mechanism (Dise type)

5 = R &) Hook (QTY)
4 i Name

Ser.No. Part No 250 254
41 GB/T5783 R MEX 16 Bolt M8x16 2 2
42 | GB/T93 Hip 8 Washer 8 8 8
43 | GB/T5783 JEEE M8X 22 Bolt M8§x22 8 8
44 | 250.43.012 PESELF B Friction disc assy 4 4
45 | 250.43.111 IR A Pressure plate 4 4
46 | 250.43.112 He bR 5538 Spring 6 6
47 | GB/T308 HNER 22,250G 40£0 Ball 22,250G 400 6 6
48 | 250.43.102 Hilghde Cover 2 2

68




)5 B BAR UM B A, T
Brake and Operation Mechanismll
69



13l 4% B RPN SRR T (BH0)
Brake and Operation Mechanism II (Shoe type)

[F% & i) % 7 Name PR soh

Ser.No. Part No 200 204
1 GB/T 93 Hp 8 Washer 8 10 10
2 GB/T 5783 | g M8X22 Bolt M8x22 10 10
3 GB/T 6170 R M16 Nut M16 5 2
4 GB/T 93 #HH 16 Washer 16 2 2
5 160.43.102 HIshImes Arm 2 2
6 160.43.121 Hilzh a7 Brake case 2 2
7 160.43.114 Hilzh 4 Tk Gasket 2 ;)
8 GB/T 91 B 3.2X16 Pin 3.2x16 5 5
9 GB/T 882 Hi4h B8X28 Axis pin B§x28 2 2
10 160.43.103 il S BLFF P X Adjusting yoke 3 2
11 | GB/T97.1 8 Washer 8 4 4
12 GB/T 6170 WA M8 Nut M8 2 2
13 184.43.101 HlBh AR BLAT Rod 2 2
14 GB3452.1 O BIEH M 15X2.65 O-ring 15%2.65 2 p)
15 GB/T 879 /5 8X40 Pin 8x40 2 2
16 160.43.128-1 il 50 B Brake Shoe 2 2
17 160.43.129-1 )23 Ferrodo 4 4
18 GB/T 109 4T 4X13 Rivet 4x13 32 32
19 160.43.123 [Elh7 58 3% Spring 4 4
20 160.43.124-1 Hlsh e Brake cam 2 )
21 160.43.122 il shEResah Pin 2

70




b I 3h % K AR B R T (B L)

Cont.Brake and Operation Mechanism II (Shoe type)

F 5 R 5 o o R (QTY)
Ser.No. Part No 200 204
22 GB/T 5783 PR M12X25 Bolt M12x25 2 2
23 160.43.104 BH R E R Stop washer 2 2
24 160.43.101 i Washer 2 2
25 160.43.105 il Drum 2 2
26 160.21.105 T AR AR R 3 Spring 1 1
27 GB/T 894.1 Fip 25 Circlip 25 1 1
28 160.43.112 5K Washer 1 1
29 GB/T 1152 A M10X1 Grease M10x1 1 1
30 254.43.016 A B R A Right pedal 1 1
31 254.43.011 et sh AU A Left pedal 1 1
32 GB/T91 & 3.2X30 Pin 3.2x30 | 1
33 GB/T 97.1 i 12 Washer 12 1 1
34 160.43.147-A H1 P Spring 1 1
35 160.43.021-1 3 e A Plate rod 1 1
36 160.43.113 il 2 Bk Shaft 1 1
37 250.43.110 i Fp ik Short arm 1 1
38 160.43.012-1 il Bl Brake shoe assembly 2 2
39 160.21.105-2 [t dint i 5 Spring 1 1

71







I 1

Seat

Fog R 5 : 3

Ser.No. Part No W Name ¥R (QTY)
1 Z2Y-1-201 AR Seat 1
2 ZY-1-107 LA At Bracket 2
3 160.44.001B PR B K, Seat 1

160.44.001A RTE BT M HROESE) Seat 1
4 GB/T5783 B M12X25 Bolt Mi2x25 2
5 GB/T93 i 12 Washer 12 4
6 GB/197.1 12 Washer 12 4
% GB/T6170 WRRE M2 Nut M12 4
8 ZY:1-202 i acioni TCMD Safe belt (3" ) 1
9 7Y-1-101 B SEHERR Support plate 1
10 | GB/T5783 PR M8 X 25 Bolt M8x25 10
11 | 160.44.202 BERY R A Rear support 1
12 | GB/T93 s 8 Washer 8 14
13 GRB/T97.1 Hi g Washer 8 8
14 | GB/T6170 $ERE M8 Nut M8 8
15 | 160.44.303 2R SHIBE Front support 1
160.44.023A [ Front support 1

16 | GB/T5783 PR M10X 25 Bolt M10x25 2
17 | GB/T93 #p 10 Washer 10 2
18 | ZY-1-203 PR TA Upper board 2

73




ol 2 I JRE A

Cont.Seat
F o5 iR 5
Ser.No. Part No # # Netue Bt (QTY)
19 | ZY-1-204 273 Lower board 2
20 | GB/T70 BRET M8 X 25 Screw M8x25 4
21 | ZY-1-205 =B Handle 1
22 | 160.44.135 ] G Bolt 2

74




i X eeRER

Roll-over Protextive Structure

15



RERMR T @B

Protective Structure I (Roll-over)

F 5 e 5 .

Ser.No. Part No % # . Bt QT
1 | GB/T5782 B M12X 40 Bolt M12x40 4
3 180.45.401-4 WHZ%E Canopy i
3 GB/T5782 B M12X70 Bolt M12x70 4
4 180.45.402-1 prigiaE: Suze T Connecting plate 3
5 GB/T97.1 i 12 Washer 12 8
6 GB/T92 i 12 Washer 12 3
7 GB/T6170 BEAE M12 Nut M12 8
8 180.45,031-4 AW RS Upper frame i
9 GB/T889 W M24 Nut M24 2
10 GB/T95 HH 24 Washer 24 2
11 300.45.102 LY Bolt 2
12 | 180.45.309 T Stop pin 2

13 | 300.45.101 Kk Pin axle 2
14 | 250.45.032-2 TR HET Right support 1
15 | GB/T5782 BEHE M14X80 Bolt M14x80 4
16 | GB/T5782 SEE M14 X100 Bolt M14x100 4
17 | GB/T97.1 HH 14 Washer 14 8
18 | GB/T93 HE 14 Washer 14 16
19 | GB/T6170 WA Mi4 Nut M14 12
20 | GB/T5782 SR M14 X170 Bolt M14x170 4

76



g AR NI T @)

Cont.Protective Structure I (Roll-over)

o5 R ) P \

Ser.No. Part No Name #E (QTY)
21 | GB/T5782 A M14 X160 Bolt M14x166 4
22 | 250.45.033-2 BRERERTESH Left support 1

77




11 2 - B
ZARER
Protextive Structure
78



RGN T CEAAL)

Protective Structure I

B 9 R ]

Ser.No. Part No # Name BE (QTY)
1 GB/T5783 HERE M12 X35 Rolt M12x35 4
) 180.45.401-4 piiiqLEp: 3 Awning 1
3 GB/T5782 PR M12X70 Bolt M12x70 4
4 180.45.402-1 JE PR AR Awning connecting ban 2
5 GB/T97.1 #p 12 Washer12 8
6 GB/T93 Hp 12 Washer12 8
7 GB/T6170 BEHE M12 Nut M12 8
8 250.45.011-1 ARG Safety weldment 1
9 GB/T5782 P2 M14 X 80 Bolt M14x80 4
10 | GB/T5782 BEFE M14 X100 Bolt M14x100 4
11 GB/T97.1 Hpi 14 Washer14 8
12 | GB/T93 i 14 Washer14 16
13 GB/T6170 BRE M14 Nut M14 12
14 | GB/T5782 P M14 X170 Bolt M14x170 4




o K SHME A, A LR LA
Hood. Panel and Bracket
80



RERIHLETE, MM
Iood. Panel and Bracket

5 % 5
Ser.No. Part No # ) Name A (QTY)
1 254.47.070 1T AL B 1
2 BL-017-A & RAR S 2
3 GB/T5783 B M10X25 Bolt M10X25 4
4 GB/T97.1 #p 10 Washer 10 8
5 GB/T93 10 Washer 10 6
6 GB/T6170 BAE M10 Nut M10 4
7 254,47B.070 LB SO 1
8 GB/T5783 PR M8 X 25 Bolt N8 X 25 4
9 GB/T93 8 Washer 8 4
10 | 254.47.046 LT 351 1
11 | D25-YQ10-175-560(500) | 500N “{ 3% 1
12 | 254.47.090 BLALGLR B 1
254.47.023A or i A ANLELCUT A FERM)
13 4y ML AR 1 1
14 4y b AL s 1T 1
15 Blet etk 1
16 il 1
17 Sy AH LS MR T 1
18 4y LR ZE AR 1 1

81




KA. FIERAERER

Water tank. Air cleaner and Bracket

82



KET BB STHR IR

Water tank. Air cleaner and Bracket

= ) R 5 ;

Ser.No. Part No % A s Bt (QTY)
1 GB/T6170 g AF M12 Nut M12 2
2 GB/T93 #Hpy 12 Washer 12 28
3 GB/T97.1 #Hl 12 Washer12 2
4 184.31.282 AT Screw 1
5 300E.31.202 T Ad L Front ballast 4
6 250.48.021-1A GV e re g s Bracket 1
3 GB/T93 R 10 Washer10 2
8 GB/T5783 BRE M10X 20 Bolt M10x20 2
9 250.47.048 25 PR AR LA Battery bracket 1
10 | 254.31.011-1B HLASRAA 1 Bracket weldment 1
11 | D16-15001-60 FHERHE 060 Clamp © 60 6
12 385.109 T Lower hose 1
13 | GB/T5783 P FE M12X 45 Bolt M12x45 16
14 | 385.104 AT Air inlet hose 1
15 GB/T6170 1 M8 Nut M8 5
16 GB/T93 P 8 Washer 8 5
17 | GB/T97.1 Hp 8 Washer 8 2
18 | Y385.10.200 TRATRLAT SRS Support bracket 1
19 | 395.102 v, &4 Upper hose 1
20 | 300.48.170-1 TKFBLAF Pull rod 1

83




BROKA . SEIEMSTHR MK

Cont.Water tank. Air cleaner and Bracket

T - o
21 | GB/T91 B13.2X16 Pin 3.2x16 1
22 | 385.106 TRF R Water tank assembly 1
23 | Y385.10.130-C TKA PR Shutter 1
24 | 385.908 ZEEE AR MR Air cleaner assembly 1
25 | 250.47.302-1 WA Clamp 2
26 | GB/T5783 BEEE M8 X 20 Bolt M8x20 2
27 | 250.47.303-1 fu e Clamp seat 1
28 | GB/T5783 SRR M12X40 Bolt M12x40 6
29 | GB/T5783 R M12X30 Bolt M12x30 4
30 | D16-15001-70 D70 Clamp ©70 2
31 160.48.124 oy Rubber cushion 2
32 | 250.48.123-1 UL Pull rod 2
33 | GB/T97.1 H 6 Washer 6 4
34 | GB/T889 B E#EE M6 Nut M6 3
35 | 160.48.111-1 FEAs Board 1
36 | Y385.110 KA 1
37 | GB/T91 i 2X16 Pin 2X 16 2
38 | 250.48.190 EL R H AR e Rubber cushion 2

84




B R

Mud Shield and Step

A P A IAR

85



ZEATH B A AR RS B
Mud Shield and Step

F 5 R =] i
Ser.No. Part No # ) Name ot (QTY)D
1 250.47.020-A HBRAE Plate 2
2 GB/T6170 BRE M12 NutM12 4
3 GB/T93 HE 12 Washer 12 4
4 GB/T96 12 Washer 12 4
5 GB/T6170 BRRE M6 Nut M6 14
6 GB/T93 HH 6 Washer 6 14
7 GB/T97.1 #Hp 6 Washer 6 18
8 GB/T5783 AL M6 X 20 Bolt M6x20 14
9 GB/T93 Hpl 14 Washer 14 8
10 | GB/T6170 PR M14 Nut M14 4
11 | 250.47.019A HERIAT B Right mud shield 1
12 | 400.47.024A T B Hand rail 2
13 | 250.47.018A MERR LT B Left mud shield 1
14 | GB/T5782 A M14 X170 Bolt M14x170 8
15 | 250.47.030-A1 A B A Right step 1
16 | GB/T5783 A M10X20 Bolt M10x20 9
17 | 250.47.029-A1 piss-ub b it s Left step 1
18 | 184.47.028 PRI 1 Step 1
19 | GB/T93 HR 10 | Washer 10 9

86



b, 38 R %R
Electrical System Assy

87



SH. 4B EARER
Cont.Elactrical System Assy
88



HIAE RGNS
Klectrical System Assy

F 5 iR 5 ;

Ser.No. Part No # % Name ¥R (QTY)
1 C502-Q280 R Horn 1
2 GB/T93 Hp 12 Washer 12 3
3 GB/T97.1 12 Washer 12 3
4 C201-009 HERIRAT Front right I
5 C703-001 EARRLE 1
6 250.48.039-1 PR 2 3 1
7 GB/T93 #p 6 Washer 6 7
8 C501-007 HL F 1 4% Regulator 1
9 C503-SG-3C TG Flasher 1
10 | C502-003 RE A4k ri 4% Horn relay 1
11 | GB/T818 Bk M5X 10 Bolt M5X 10 5
12 | C402-008 BT IFR Switch for brake light 1
13 | GB/T93 i 5 Washer 5 A
14 GR/T97.1 #p 5 Washer 5 5
15 | GB/T6170 BARE M12 Nut M12 1
16 | €207-003 JFAENT Rear light 2
17 | C604-011 AL 7-Plug i
18 | €210-010 AT T ¥ 2
19 | C302-007 R R il pressure sensor 1
20 | 250.48.061-4 EX:Y Main harness 1

89




L AR R

Cont.Electrical System Assy

FoE R B

Ser.No. Part No # # NamG IR (QTY)
21 | C210-015 TRACAT KT 2
22 | C304-003 L23T B. 3k S Speed sensor 1
23 | C301-003 KA R Water temperature sensor 1
24 C402-003 b Y EEIBIPS Prcheat starting switch 1
25 | 250.48.062 LEMHLER R Diesel engine harness i
26 | C303-002 i e A i Qil pressure plug 1
b C110-015 AR B Gauge unit assembly 1
28 GB/T818 BRAE M6X20 Bolt M6X20 6
29 | C203-002 JE TAEXT B Tail lamp 1
30 250.48.041 2 HERTT 2R Left 5-function switch 1
31 180.48.027-3 % Ht 2 E s LRSI 910) Cable, form battery to starter 1
32 | 180.48.028 B LK 270) Earth cable, battery /
33 | 250.48.041 A MIBEBRIT K Right 2-function switch 1
34 | C603-6QW-80H F HL A Battery : 1
35 GB/T97.1 i 8 Washer 8 2
36 GB/T93 Hp 8 Washer 8 2
37 GB/T6170 B AE M8 Nut M8 2
38 | C402-007 SIS TS Neutrally switch 1
39 | C210-018 AT AT 2

90




I ERAER
Tool Box
91




T HRA B BES)
Tool Box (option)

Fou| R %
Ser.No. Part No # i Name ﬁﬁ (QTY)
1 | 160.49.011-1 il E YRS Box 1
2 160.49.013 1" Bt Hinge 2
3 160.49.101-1 i Cover 1
4 160.49.014 g 1" Knot 1

92



FR Y
Fuel Tank

PR

83



AR A B

Fuel Tank

IS R =1 )

Ser.No. Part No # S Name #HHt (QTY)D
1 250.50.012-1 Bl A1 Steel band 1
2 250.50.016 A R 4L Fuel tank cap 1
3 | 184.50.101 it fpr Rubber cushion 2
4 250.50.024 A ARAEE D 165) Fuel tank 1
5 250.50.020-1 DITERR B Sedimentary cup L
6 180.50.015-2 Y R Out-let fuel pipe 1
7 184.50.102-1 MR e Rear rubber cushion 1
8 GB/T5783 BEEE M10X 20 Bolt M10x20 8
9 184.50.105-1 AR T B Front rubber cushion 1
10 250.50.013-A AR A Support plate 1
11 GB/T93 #H 10 Washer10 10
12 | GB/T6170 SRLRE M10 Nut M10 8
13 | 250.50.103-1 AT SZARE 115) Front support(E[115) 1
14 | GB/T848 H#Hd 10 Washer 10 1
15 | 160.50.107 i (1B Drain plug 1
16 180YZ.50.104-4 MATE SRR 191) Rear support(I1191) 1

94




53

1
ﬁfgﬂﬂkx 42

Sl A
64 &j:::%

R 6 B AR A & AR
Hydraulic steering & Pipe
93



B B 1 BT ER B (2 )
Hydraulic steering & Pipe (ZWD)

F 5 R 5 . i (QTY)D
4 i Name
Ser.No. Part No 200 250
1 160.40.107-2 5 Cover 1 g
2 160.40.106 B Rubber cushion 1 1
3 GB/T6171 WA M16X 1.5 Nut M16x1.5 1 1
4 160.40.015-A 77 T4 RAER Steering wheel assembly 1 1
5 160.40.104 Lahds Upper oil seal 1 i
6 160YZ.40.013-3 B AR SR Colurmn 1 i
7 160YZ.40.180 B ) TR Rubber line i 1
8 GB/T5783 TEE M10X30 Bolt M10x30 4 4
9 GB/T93 H#p 10 Washer 10 4 4
10 | 160YZ.40.108-2 Bk Column 1 1
11 GB/T894.1 B4R 20 Cirelip 20 1 1
12 | GB/T276. R 6204 Bearing 6204 1 1
13 | 160YZ.40.131 44 Circlip 1 X
14 | GB/T5783 R M12X30 Bolt M12x30 4 4
15 | GB/T93 H#H 12 Washer 12 4 4
16 | 180YZ.40.014-2 HBABEREH Support seat 1 1
17 C905-001 LA mE Steering | 1
18 | D17-A-18 AL 18 Washer 18 4 4
19 | 160.54.108 20 (M18 X 1.5) Bolt 2 2
20 | 160YZ.40.017-4 [l RS Return oil pipe 1 1

96



2. B0 FI e 1 B D K2 T6)

Cont.Hydraulic steering & Pipe (2ZWD)

5 1% 55 5 % R #;E (QTY)
Ser.No. Part No 200 250

21 | 160.YZ.40.026 24 B AR Rk T RRRL=300) Steering return oil pipe i 1
22 GB3452.1 O BEE B 10X 2.65 Q-ring 10x2.65 8 8
23 | 160YZ.40.018 S IOl RUBR(L=650) Valve return il pipe 1 1
24 | 160¥Z.40.107-3 L Rt vk ek Connector 4 4
25 | D17-A-20 MoRE 20 | Washer 20 12 12
26 | 180YZ.40.012 % i 2R U B L =550) Steering iniet pipe i 1
27 | GB/T6173 BEEE M20X15 Nut M26X 1.5 1 1
28 | 184.31.035 | S RATER Red joint assenbly i i
29 | GB/T93 B 12 Washer 12 1 1
30 | GB/T6178 PEEE M12 Nut M12 1 1
31 | 250YZ.40.212-1 | KD Clamp 1 1
32 | 250YZ.40.213-1 | RHE Clamp 1 1
33 | 160YZ.40.176 ELEEUE Clylinder rubber pipe 1 1
34 180YZ.40.041-A TR G Steering cylinder 1 1
35 | 160YZ.40.102 P Bush % 1
36 | GB/T899 ANHTFRIETE M6 Nut M16 i 1

37 | GB/T91 1432 Pin 4x32 1 1
38 | 250YZ.31.021 MELSC RS Rear support seat i 1
39 | 254.54.041 BEMAECT YBA Inlet pipe (1) 1 1
40 | 160YZ.40.106-1 | BEMEHEM20X15) | Joint Bolt (M20x1.5) 1 1




Ao 3 R 3E  AY BE AJ(2 BK)

Cont.Hydraulic steering & Pipe 2WD)

5 R 5 P N i (QTY)
Ser.No. Part No 200 250

41 | GB/T5783 B R M8 X 20 Bolt M8x20 4 4
42 250YZ.54.124 ok O#ek Suction connector 1 1
43 | 250YZ.40.020 T RUR(L=280) Steering pipe -] 2
44 | 250YZ.40.016A L AmbE ey s Steering pipe 1 1
45 | 250YZ.40.016B B i A Steering pipe 1 1
46 | GB/T5782 B M8 X35 Bolt M8x35 2 .
47 | GB/T93 Hi 8 Washer8 6 6
48

49 | C901-314-001 WHRHEK) Gear pump (left) 1 1
50 | GB/T93 #p 10 Washer 10 2 3
51 | GB/T5782 PR M10 X100 Bolt M10x100 2 2
52 GB/T3452.1 O HIFHE Y 18X2.65 O-ring18x2.65 1 1
53 | FIIDQIS SI4rH 18 Washer 18 1 1
54 | 184YZ.54.022 Wi i B R (L=400) Delivery pipe 1 1
55 | 160YZ.40.105-3 AR/ E S Connector 1 1
56 | D17-A-24 Ao 24 Washer 24 1 1
57 | C903-001 AR/ A Valve 1 1
58 | 160YZ.40.106-1 SR (M20 X 1.5) Bolt 3 3
59 | 160YZ.54.011-3 S A Inlet Pipe 1 1
60 | 160YZ.40.018-1 i bEs L S Support bracket 1 1

98.




B WU R 1) B B R 12 BK)
Cont.Hydraulic steering & Pipe QWD)

¥ R i 4 b7 Name Bt (QTY)

Ser.No. Part No 200 250
61 C904-002A-01 P Ak Connector 1 1
62 | C904-002A-02 e RbEL Connector 1 1
63 | 184YZ.54.023 Sy P HER AT B S =T750) Valve inlet Pipe 1 1
64 | 254.54.032 e (RS 4 Inlet Pipe (1) 1 1
65 | 254.54.112 S R S Filter pipe connector 2 2
66 C906-003&C906-005 i W S UR e Hydraulic fiter 1 1

99




72

73
67

e

e

R

73

A

100

B AR X B (4WD)
Hydraulic steering & Pipe (4WD)




BORH: F1 BT BR AR (4 BE)
Hydraulic steering & Pipe (4WD)

P % R ) v ® s ¥Rt (QTY)
Ser. No. Part No 204 254
i 160.40.107-2 gk R Cover i hRae
2 160.40.106 R Rubber cushion 1 1
3 GB/T6171 BREMI6X 1.5 Nut M16%1.5 1 i
4 160.40.015-A J7 A R Steering wheel assembly 1 1
5 160.40.104 it Upper oil seal 1 1
6 160YZ.40.013-3 A 1 P A R Column 1 1
7 160YZ.40.180 LA mRg s gy Rubber line 1 1
8 GB/T5783 PR M10 30 Bolt M10x30 4 4
9 GB/T93 i 10 Washer 10 4 4
10 160YZ.40.108-2 L= 3 Column 1 1
11 GB/T894.1 41 20 Circlip 20 1 1
12 GB/T276 Bk 6204 Bearing 6204 1 1
13 160YZ.40.131 2T Cirelip 1 1
14 GB/T5783 BHE M12X30 Bolt M12x30 4 4
15 GB/T93 12 Washer 12 4 4
16 180YZ.40.014-2 A SR B A Support seat 1 1
17 C9065-01 B % Steering 1 1
18 D17-A-18 44 18 Washer 18 4 4
19 160.54.108-A SEOVERE (VI8 X 1.5) Bolt 2 2
20 160YZ.40.017-4 Ml T A Return oil pipe 1 1

10°

1




oz 0TS 8 1] BT B A (4 )

Cont, Hydraulic steering & Pipe(4WD)

S ) R 1 : it (QTY)
4 i Name
Ser. No. Part No 204 254
21 160.YZ.40.026 B 1o 8% [0 0 F R (1=300) Steering return oil pipe | 1
22 GB3452.1 O TE# M 10X2.65 O-ring 10x2.65 8 8
23 160YZ.40.019 43300 R 102l 4 ) e(XL=650) Valve return il pipe 1 1
24 160YZ.40.107-3 S Akl D8k Connector 4 4
25 D17-A-20 STATEV 20 Washer 20 12 12
26 180YZ.40.012 B 1 S FEM AT SR IL=550) Steering inlet pipe 1 1
27 184.37.350 AL Gasket 1 1
28 184Y7.40.010-A B i) g L) SCR A Rear support seat 1 1
29 GB/T93 14 Washer 14 4 4
30 GB/T5783 BERE M14 30 Bolt M14x30 4 4
31 GB/T91 #i1ax32 Pin 4x32 1 1
32 160YZ.40.102 (TS Bush 1 1
33 GB/T899 NIIFRISRE M16 Nut M16 1 1
34 184YZ.40.041-A B L (D45 X 1601) Steering cylinder(D45x160L.) 1 1
35 160YZ.40.176 MR BT Cylinder rubber pipe 1 1
36 250YZ.40.212-1 HE (D Clamp 1 1
37 250Y7.40.213-1 HE RO Clamp 1 1
38 GB/T6173 BERE M20 X 1.5 Nut M20x1.5 1 1
39 184.31.035 LA mE I EES S Rod joint assembly 1 1
40 GB/T93-1987 Hp 12 Washer 12 1 1

102




S 300 FT 26 1) M T B S (4 )

Cont. Hydraulic steering & Pipe(4WD)

F g R J-a’ P <2ty it (QTY)
Ser. No. Part No 204 254

41 GB/T6178 PR M12 Nut M12 1 1
42 160YZ.40.030-1 45° 5k (M) 45 Connector 2 2
43 184YZ.40.011-2 B DT MU (E=450) Stecring pipe 2 2
44 254Y7.40.016A iy A Stecring pipe 1 1
45 254YZ.40.0168 L ADR iR R OE Steering pipe 1 1
46 GB/T5782 BB M8 X 55 Bolt M8x55 2 2
47 GB/T93 i 8 Washer8 6 6
48

49 C901-314-001 WHRH () Gear pump (left) 1 1
50 GB/T93 2 10 Washer 10 2 2
51 GB/T5782 PEAE M10X 100 Bolt M10x100 2 2
52 GB/T3452.1 O R R 18 X2.65 O-ring18x2.65 1 1
53 D17-A-18 AP 18 Washer 18 1 1
54 184Y7.54.022 WRH AT SR (1.=400) Delivery pipe 1 1
55 160YZ.40.105-3 4y e Sk Connector 1 1
56 D17-A-24 SI4 R 24 Washer 24 1 1
57 C903-001 3 Valve 1 1
58 160YZ.40.106-1 B M20X 1.5) Bolt 3 3
59 160YZ.54.011-3 vigiikep sy s Inlet Pipe 1 1
60 160Y7.40.018-1 Iy UL IR SRR Support bracket 1 1

103




o L F 2% 1) 2 B R (4 )
Cont. Hydraulic stecring & Pipe(4WD)

= ) R 5 P Kiatis it (QTY)

Ser. No. Part No 204 254
61 C904-002A-01 Pt Ak Conncctor 1 1
62 C904-002A-02 P Connector 1 1
63 184Y7.54.023 43 it B0l T A B(L=T50) Valve inlet Pipe 1 1
64 | 254.54.032 BT (D AAF Inlet Pipe (1) 1 1
65 254.54.112 WA Rk Filter pipe connector 3 3
66
67 C906-003&C506-005 | FEfs=NiTEe i aBas Hydraulic filter 1 1
68 254.54.041 B (DHEAH Inlet pipe (1) 1 1
69 160YZ.40.106-1 PR (V20X 1.5) Joint Bolt (M20x1.5) 1 1
70 GB/T5783 LR M8 X 20 Bolt M8x20 4 4
71 250Y7.54.124 Beah Dk Suction connector 1 1

BT ek AT T B (option)

72 254,54.021-4 HEa R DA Inlet pipe (1) 1 1
73 250.54.112 bt R Filter pipe connector 3 3
74 254.54.022-1 HE (OB A Inlet Pipe (1) 1 1
75 300.54.313 W HRsk Conncctor 1 1

104



A B
Hydraulic Power Lift
105

29 28 25

N



ﬁﬂ‘%ﬁ 1{!'}- }«&

Hydraulic Power Lift

K 5 R 5 i

Ser.No. Part No # % Name it (QTY)
1 160.55.121 T8 Cap 1
2 GB/T879 #55%30 Pin B5x30 1
3 | 160.55.128-2 A AT Spool rod 1
4 GB/T119 B 3X20 Pin B3x20 1
5 GB3452.1 O JE# B 17X 2.65 O-ring 17%2.65 1
6 GB/T119 #B2X14 Pin B2x14 1
7 160.55.129 pilned Adjusting valve 1
8 GB/T5781 B M10X 12 Bolt M10x12 2
9 FHDQ18 48R 18 Washer 18 1
10 | 160.55.120 rEd Plug 2
11 | GB/T829 BRET M5 X 6X 4 Screw M5x6x4 2
12 | GB/T5782 g EE M14 X 60 Bolt M14x60 4
13 | GB/T93 Hid 14 Washer 14 4
14 | 160.55.126-2 L3k Cylinder cap 1
15 | GB3452.1 O JE# B H 63 X5.7 O-ring 63%5.7 2
16 | 160.55.102 FH AN Cylinder 1
17 | 160.55.112 O JEasH 75X 1.8 O-ring 75x1.8 1
18 | 160.55.130 A Piston 1
19 | GB3452.1 P40 A63 X2 Washer A63x2 2
20 | 160.55.131 7GR ER Piston ball seat 1




ST R
Cont.Hydraulic Power Lift

F %5 R 5
Ser.No. Part No # i Name it (QTY)
21 | GB/T5783 BEHE M10X 30 Bolt M10%30 10
22 . | GB/T93 #4 10 Washer 10 30
23 | 160.55.161 PETHEE L miA 4R Gasket 1
24 GB/T93 HH 8 Washer 8 1
25 GB/T5783 A M8 X 20 Bolt M8x20 4
26 160.55.115-1 T4 R Bottom cover 1
27 160.55.132-1 TH#F Piston rod 1
28 | 160.55.111 18R Washer 2
29 | 160.55.109 ST R Plate 1
30 | 160.55.134 T Lift arm 2
31 160.55.135 BTHE R, Spherical joint 2
a7 GB/T5783 PR M8 X12 Bolt M8x%12 8
33 | 160.55.020-1 HAE Pin 1
34 GB/T97.1 #h 22 Washer 22 1
35 GB/T91-1986 JFEH] 4X40 Pin 4x40 1
36 | GB/T9877.1 ek BT &S FB42X 62X 10 | Oil seal FB42x62x10 2
37 | 160.55.114 EHHA Sealing leaf 2
38 | 160.55.106 EiEeS Bush 2
39 | GB/TS85 PET M8 X 1X16 Screw M8x1x16 1
40 | 160.55.133-1 WHRETHE Inlet arm 1

107




S TR R

Cont.Hydraulic Power Lift

3, L
ir.l‘;i :Ert N:; # e Pege Bt (QTY)

41 | 160.55.119 J i g 4R 2 Gasket 1
42 | 160.55.141-1 FR 4 24 Stop pin 1
43 | GB/T97.1 20 Washer 20 1
44 | GR3452.1 O B 9x1.8 O-ring 9%1.8 1
45 | 160.55.108 iy & B Drain plug 1
46 160.55.140-1 Jri Y it Rear cover 1
47 | GB/T5782 LEE M10X 45 Bolt M10x40 8
48 | 160.31.105 HITBIAS Stop pin 1
49 | 160.55.107 AT A Link pin 1
50 | 184.31.060 VP8 288 R Vent pipe cap 1
51 | 160.55.136-2 ik (M12X1.5) Filler plug 1
52 160.55.104 g Washer 1
53 | GB/T829 FET M8 X 14X 4 Screw M8x14x4 2
54 | 160.55.021 Rl KR Dipstick 1
55 | 160.55.101-3 A A Case 1
56 | 160.55.103 T4l Shaft 1
57 | GB/T5783 BeEE M8 X 25 Bolt M10x75 3
58 | 160.55.162 g Bolt 6
59 | 160.55.013 FETHRE Sk Lift arm assembly 2

160.55.016-1 =t 8395 Plate i

60

108




B AT B

Cont.Hydraulic Power Lift

B 9 v 5 3

Ser.No. Bart ©No # Name it (QTY)
61 | GB/T91 JFOfAT2X16 Pin 2x16 1
62 | GB/T97.1 il 8 Washer 8 1
63 | 160.55.113-2 [ HEFT Push rod 1
64 | 160.55.110 ik Locating lump 1
65 | GB/T6170 PAE M6 Nut M6 1
66 | GB/T5783 R M6 X 20 Bolt M6x20 1
67 | 160.55.105 £t Stop pin 1
68 | GB/T97.1 #p 12 Washer 12 1
69 | GB/T6170 REE M8 Nut M8 2
70 | GB/T5782 BEEE M10X 40 Bolt M10x40 3
71 160.55.168 K 37 T S AL Cover 1
i) 160.55.110 aH Case 1
73 | GB/T848 #Hp 10 Washer 10 1




B E R
Suspension Mechanism I
110




RAERLM SR (%)

Suspension Mechanism

F 5 4% 5 3 ¥R (QTY)
-4 po7 9 Name
Ser.No. Part No 200 | 204 | 250 | 254

1 160.56.102 T BT Shaft 1 1
2 160.31.104 1R BRET Stop screw 1 |
3 GB/T6170 §8-RE M12 Nut M12 1 1
4 160.56.119 BIRIER Ring 5 5
5 160.56.120 BLAHS Stop pin 5 5
6 184.56.210 B Stop pin 2 2
7 184.56.201 PR B Connecting pin 2 2
8 184.56.032 TV TR A1 Adjusting link 2 7
9 GB/T6170 PR M14 Nut M14 2 2
10 | 160.56.133 RS Adjusting sleeve 2 2
11 | GB/T6170 RF M14(Z5) Nut M14 (left) 2 2
12 184.56.033 JA TR AL Bk Rear adjusting chain 2 2
13 | 184.56.020-A £ FHRAF R 595) Left lower link(1.595) 1

184.56.020-B LT BT B (K 695) Left lower link(L.695) 1
14 | GB/I882 R4 B16X 45 Axis pin B16x45 2 2
15 | 184.56.102 PRI 1) Stop pin 4 4
16 | 160.56.134 KB Washer 4 4
17 | GB/T93 #HR 16 Washer 16 4 4
18 | GB/T6170 §RE M16 Nut M16 4 4
19 | 184.56.016 T T A A Adjusting link 1 1

111




Bk RN AR (BER)

Cont.Suspension Mechanism

ir & TR : ‘ ¥t (QTY)

; # i Name

Ser.No. Part No 200 | 204 | 250 | 254
20 300.56.048 T RrAT AT BN Limit chain assebly lower link 1 1
21 | 160.56.105-1 RETHFTIRGY Thread pipe 2 2
2 GR/T6171 BERE M18 X 1.5 Nut M18x1.5 2 2
23 160.56.026 T AT RS Adjusting upper link 2 2
24 | 160.56.101-1 SRTFRF RS Pin 1 1
25 | 160.56.118-1 AT e A Pin 1 1
26 | 160.56.019-A R AT A RS Rear adjusting rod 1 i
27 | 184.56.018-1 R SR A Thread pipe 1 1
28 | 160.56.028 BRI RO Locking nut 1 1
29 | 160.56.017-A R AT A Front adjusting rod 2 2
30 | 160.31.105 BT Stop pin i 1
31 | 160.55.107 WStV giipus st Link pin 1 1
32 | 184.56.021-A A3 FRAF S (K 595) Right lower link(1.595) 1

184.56.021-B A TR R (K 695) Right lower Link(1L695) 1

33 | 160.56.146-1 Ry Pull barb 1 1
34 | 160.56.040-1 L BT I s B A A Fixup rack 1 1
35 | GB/T6170 BAE M6 Nut M6 1




Suspension Mechanism T

113



A LAER O

Suspension Mechanism I

oS R 1 : , it (QTY)
% i Name
Ser.No. Part No 200 | 204 | 250 | 254

1 160.56.102 VLI GibeE: Shaft 1 1
2 160.31.104 15 u8ET Stop screw 1 1
3 GB/T6170 BAE M12 Nut M12 1 1
4 160.56.119 BHIE Ring 5 5
5 160.56.120 141 Stop pin 5 5
6 184.56.310-A 45 ah Axis pin 2 2
97 184.56.041-A FATHARCD) Adjusting pipe (1) 2 2
8 184.56.042 AT Chain pin 2 2
9 184.56.043-A BATEAAAR(ID Adjusting pipe (II) 2 2
10 184.56.020-A 2R BT B (I 595) Left lower link(I.595) T

184.56.020-B AT RAF R 695) Left lower link(1.695) 1
11 | GB/T882 Al B16X45 Axis pin B16x45 2 2
12 | 184.56.102 HIRAI(]) Stop pin 4 4
13 GB/T93 H# 16 Washer 16 4 4
14 | GB/T6170 BRE M16 Nut M16 4 4
15 | 184.56.016 FETHF T AT A Adjusting link 1 1
16 | 160.56.105-1 HETHFT AT Thread pipe 2 2
17 | GB/T6171 P RE M18X 1.5 Nut M18x1.5 2 2
18 | 160.56.026 BETHHT LIRATFFRLEAT Adjusting upper link 2 2
19 | 160.56.101-1 HETHF AT Pin 1 1

114



e R AR T

Cont.Suspension Mechanism ]I

o5 R ) it (QTY)
4 K Name

Ser.No. Part No 200 | 204 | 250 | 254
20 | 160.56.118-1 R R Pin 1 1
21 | 160.56.019-A LRAF R AT R AR Rear adjusting rod 1 1
22 | 184.56.018-1 BT AT R R A Thread pipe 1 1
23 | 160.56.028 B B FEALE 1 Locking nut 1 1
24 | 160.56.017-A ERATRT AT A Front adjusting rod 2 2
25 | 160.31.105 PIEBLAT Stop pin 1 1
26 | 160.55.107 BT R Link pin .} 1
27 | 184.56.021-A A FRAT R 595) Right lower link(L.595) 1

184.56.021-B £ F BT B (K 695) Right lower link(L.695) 1

28 | 160.56.146-1 ity Pull barb 1 1
29 | 160.56.040-1 RAT R e A A A Fixup rack 1 1
30 GB/T6170 HEE M6 Nut M6 1




38

37

5B 356 AR,
Valve
116



HTC 2% S5

Valve

F 5 A" ) ; Wi

Ser.No. Part No # s Name oAt (QTY)

1 | 18FPS7.119-1 FIE 6 4 e Plug 1
2 160.57.121 ok E Ny Adjusting shim HeRrH
3 GB3452.1 O JE& B 15X2.65 O-ring15x2.65 1
4 160.57.122 A B Spring 1
5 | 160.57.123 LA B B Relief valve 1
6 18FP.57.101 racediof )2 Valve seat 1
1 GB3452.1 O FEsB Y 9.5X2.65 O-ring9.5%2.65 2
8 18FP.57.102 T 7 Front cover i
9 GB/T5783 BE: M5X 16 Bolt M5x16 4
10 | GB/T93 B 5 Washer 5 8
i | 18FP.57.103 Y me 4R H Gasket 1
12 | 18FP.57.104-2 AR A Valve body 1
13 | 18FP.57.116 HERR Bevel plug i
14 18FP.57.113-B g Sliding valve 1
15 | 18FP.57.131 Uz 38 Yoke 1
16 18FP.57.130 /4 Bush 1
17 | 18FP.57.115 PP Stop plate 1
18 | 18FP.57.114 bl RS Spring 1
19 GR/T97.1 #H 14 Washer 14 2
| 20 | GBIT8% 451 15 Circlip 15 1

117




B OMRCAR R

Cont.Valve

F 5 R 5

Ser.No. Part No # Reme Bt (QTY)
21 18FP.57.105 PR AL Gasket 1
22 | 18FP.57.106 =Tl Plate 1
23 | 18FP.57.107 Je i 4R Gasket 1
24 | GB/T308 EER 5 all 5 1
25 | 14FP.57.118 S L Spring seat 1
26 | 14FP.57.119 DL Spring 1
27 14FP.57.121 #5 Washer 1
28 | 14FP.57.120 BEEE Plug 1
29 | GB/T5782 PR M5 X 55 Bolt M5x55 4
30 18FP.57.132-1 3 Pin R |
31 | 18FP.57.108-B Ja Rear cover 1
32 | GB/T894.1 ik 6 Circlip 6 1
33 | 14FP.57.104-1 PR Loecating lump 1
34 | 18FP.57.109-2 T-HeE Shaft 1
35 | GB/T5783 BEFE M5X 10 Bolt M5x10 1
36 | 18FP.57.117-1 THE Handle 1
37 GB/T93 sl 8 Washer 8 1
38 | 160.57.042 AR B Knob 1

118






